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RADIO REPORT

FCC 47 CFR Part 15C
ISED Canada RSS-247
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Report Reference No
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Test Specification

According to FCC/ISED rules

Standard

47 CFR Part 15C
RSS-247, Issue 2, 2017-02

Non-Standard Test Method

None

Test Scope

Full compliance test

Equipment under Test (EUT):

Product Description CEECOACH
Model(s) CC2

Additional Model(s) None

Brand Name(s) CEECOACH
Hardware Version(s) 2.0

Software Version(s) 2.0

FCC-ID 2ANUYCC2

IC 23265-CEECOACH
Test Result PASSED
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Possible test case verdicts:

required by standard but not tested N/T

not required by standard N/R

test object does meet the requirement P(PASS)
test object does not meet the requirement F(FAIL)
Testing:

Test Lab Temperature 20-23°C
Test Lab Humidity 32-38%
Date of receipt of test item 2017-09-29
Report:

Compiled by Burkhard Pudell

Tested by (+ signature)
(Responsible for Test)

Burkhard Pudell

Approved by (+ signature)

(Deputy Head of Lab) TaraliJahn
Date of Issue 2021-06-14
Total number of pages 219

General Remarks:

The test results presented in this report relate only to the object tested.

The results contained in this report reflect the results for this particular model and serial number. It is
the responsibility of the manufacturer to ensure that all production models meet the intent of the
requirements detailed within this report.

This report shall not be reproduced, except in full, without the written approval of the Issuing testing laboratory.

Additional Comments:

HVIN: CC21).

This additional model has not been tested.

The customer declares an additional identical model with model name CC21 (Product Type Description:
CEECOACH; Brand Name: CEECOACH; Hardware Version: 2.0; Software Version: 2.0; PMN: CEECOACH2;

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 2 of 219



<& eurofins

Pradiie
rFroauc

VERSION HISTORY

Version History

Version Issue Date Remarks Revised By
01 2017-11-28 Initial Release
Replaced document: GOM-1709-6878-TFC247BT_BT2-V01
Replaced by: GOM-1709-6878-TFC247BT_BT2-V02
02 2021-06-14 B. Pudell

Reason: Applicant’'s name corrected.

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 3 of 219



<& eurofins

ABBREVIATIONS AND ACRONYMS

Acronyms
Acronym Description
BR Bluetooth Basic Rate mode
EDR Bluetooth Enhanced Data Rate mode
EUT Equipment Under Test
FCC Federal Communications Commission
ISED Innovation, Science and Economic Development Canada
RBW Resolution bandwidth
RMS Root mean square
VBW Video bandwidth
VNoMm Nominal supply voltage
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1 Equipment (Test Item) Under Test

Description CEECOACH
Model CcC2
Additional Model(s) None

Brand Name(s) CEECOACH
Serial Number(s) Not specified
Hardware Version(s) 2.0

Software Version(s) 2.0

PMN CEECOACH2
HVIN CC2

FVIN None

HMN None

FCC-ID 2ANUYCC2
IC 23265-CEECOACH
Equipment type End Product
Radio type Transceiver

Assigned frequency bands

2400 - 2483.5 MHz

Radio technology Bluetooth

Modulation GFSK, PIl/4-DQPSK, 8-DPSK

Number of antenna ports 1
Type Integrated antenna
Model PCB

Antenna —
Manufacturer Not specified
Gain 2 dBi

Supply Voltage VNom 5.0 vDC

Operating Temperature Tnom 20 °C
Model KSA01A5210100D5
Vendor KUANTECH

AC/DC-Adaptor
Input 100.0 VAC - 240.0 VAC
Output 5.0VvDC

Manufacturer

peiker CEE GmbH
Gartenstralie 25
61352 Bad Homburg
GERMANY
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1.1 Photos — Equipment External

EUT CONDUCTED (SAMPLE 15515) OVER VIEW

G m any -
Made in Ge

CC ID: OXCEECOACH:

1€ Sobo0t CEECOATH
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EUT CONDUCTED (SAMPLE 15515) SIDE VIEW

AE1 CSR SPI ADAPTER (SAMPLE 15515) CONDUCTED (A)
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H13616v1_VAROA g

UNASMB2634
s/no: 377809 L

10 cm

EUT RADIATED (SAMPLE 15678) OVER VIEW
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EUT RADIATED (SAMPLE 15678) SIDE VIEW (A)

EUT RADIATED (SAMPLE 15678) SIDE VIEW (B)

IIIIIIIIJl
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EUT RADIATED (SAMPLE 15678) BACK SIDE
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AE1 CSR SPI ADAPTER (SAMPLE 15515) RADIATED (B)

H13616v1_VAROA |
UNASM62634 a
s/no: 377809 %
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1.2 Photos - Equipment Internal

EUT INTERNAL TOP SIDE (A)
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EUT INTERNAL BOTTOM SIDE
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1.3 Photos — Test Setup

EUT TEST SETUP RADIATED

EUT TEST SETUP AC POWERLINE (A)
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EUT TEST SETUP AC POWERLINE (B)
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1.4 Support Equipment
Product Type Device Manufacturer Model Comment
SIM Communication RE&S CBT Signalling
Tester
AE1 CSR SPI Adapter Not specified Not specified Signalling
AE2 Laptop Dell Latitude E6430 S/IN 4MX5TY1
AE3 Power Supply Dell LAG65NS2-01 S/IN 6TM1C
Description:
AE1l; AE2; AE3 Auxillary Equipment
SIM Simulator
CBL Connecting Cable
Comment: None.
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Mode

Description

DH5
Single

Mode = Transmit
Modulation = GFSK
Spreading = None
Packet type = DH5
Duty cycle = 78%

2-DH5
Single

Mode = Transmit
Modulation = P1/4-DQPSK
Spreading = None

Packet type = 2-DH5

Duty cycle = 78%

3-DH5
Single

Mode = Transmit
Modulation = 8-DPSK
Spreading = None
Packet type = 3-DH5
Duty cycle = 78%

DH5
Hopping

Mode = Transmit
Modulation = GFSK
Spreading = FHSS
Packet type = DH5
Duty cycle = 78%

2-DH5
Hopping

Mode = Transmit
Modulation = P1/4-DQPSK
Spreading = FHSS
Packet type = 2-DH5

Duty cycle = 78%

3-DH5
Hopping

Mode = Transmit
Modulation = 8-DPSK
Spreading = FHSS
Packet type = 3-DH5
Duty cycle = 78%

Receive

Mode = Receive

Comment: None.
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1.6 Test Frequencies
Designator Mode Channel Frequency [MHz]
F1 Tx/ Rx 0 2402
F2 Tx/ Rx 39 2441
F3 Tx/ Rx 40 2442
F4 Tx/ Rx 78 2480
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1.7 Sample emission level calculation

The following is a description of terms and a sample calculation, as appears in the radiated emissions data table.
The numbers used in the calculation are for example only. There is no direct correlation to the specific data taken
for the product described in this document:

Reading:

This is the reading obtained on the spectrum analyzer in dBuV. Any external preamplifiers used are taken into
account through internal analyzer settings.

A.F.:
This is the antenna factor for the receiving antenna. It is a conversion factor, which converts electric fields
strengths to voltages, which can be measured directly on the spectrum analyzer. Itis treated as a loss in dB.
Cable losses have been included with the A.F. to simplify the calculations. The antenna factor is used in
calculations as follows:

Reading on Analyzer (dBuV) + A.F. (dB) = Net field strength (dBuV/m)
Net:
This is the net field strength measurement (as shown above).
Limit:

This is the FCC Class B radiated emission limit (in units of dBuV/m). The FCC limits are given in units of pv/m.
The following formula is used to convert the units of pvV/m to dBuV/m:

Limit (dBpV/m) = 20*log (uV/m)
Margin:

This is the margin of compliance below the FCC limit. The units are given in dB. A negative margin indicates the
emission was below the limit. A positive margin indicates that the emission exceeds the limit.

Example only:

Reading + AF = Net Reading : Net reading - FCC limit = Margin
+21.5 dBuv +26dB =47.5dBuv/im 47.5 dBuV/m -57.0dBuv/im =-9.5dB
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2 Result Summary

FCC 47 CFR Part 15C, ISED RSS-247

emissions

Product Standard . Reference
Reference Requirement Method Result Remarks
RSS-Gen 6.6 Occupied Bandwidth ANSI C63.10 PASS Informational only
FCC § 15.247(a)(1) .
ISED RSS.247 § 5.1 20 dB Bandwidth ANSI C63.10 PASS
FCC §
15.247(a)(1)(iii) Number of hopping frequencies ANSI C63.10 PASS
ISED RSS-247 § 5.1
FCC § 15.247(a)(1) Frequency hopping channel
ISED RSS-247 § 5.1 | separation ANSI €63.10 PASS
FCC §
15.247(a)(1)(iii) Time of occupancy (Dwell time) ANSI C63.10 PASS
ISED RSS-247 §5.1
FCC § 15.247(b)(1) .
ISED RSS.247 § 5.4 Maximum peak conducted power ANSI C63.10 PASS
FCC § 15.207 AC power line conducted
ISED RSS-247 § 3.1 | emissions ANSI C63.10 PASS
FCC § 15.247(d) .
ISED RSS-247 § 5.5 Band edge compliance ANSI C63.10 PASS
FCC § 15.247(d) . .
ISED RSS-247 § 5.5 Conducted spurious emissions ANSI C63.10 PASS
FCC § 15.247(d) . . .
FCC § 15.209 Zﬁ’;z:g'rtfser radiated spurious ANSI C63.10 PASS
ISED RSS-GEN § 8.9
ISED RSS-247 §3.1 | Recelver radiated spurious ANSI C63.10 PASS

Comment:
Possible Test Case Verdicts
PASS Test object does meet the requirements
FAIL Test object does not meet the requirements
N/T Required by standard but not tested
N/R Not required by standard for the test object
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3 Test Conditions and Results
3.1 Test Conditions and Results - Occupied bandwidth

3.1.1 Information

Test Information

Reference ISED RSS-Gen 6.6

Measurement Method ANSI C63.106.9.3

Operator Abdullah Al Jamal

Date 2017-10-18

3.1.2 Limits
Limits
None (Informational only)

3.1.3 Setup

Test Setup

Bluetooth Signaling SpectrumAnalyzer

EUT =

Directional

Couper

3.1.4 Equipment
Test Equipment

Description Manufacturer Model Identifier | Cal. Date | Cal. Due
Spectrum Analyzer R&S FSW 43 EF00896 | 2017-08 | 2018-08
CBT Bluetooth Tester R&S CBT EF00358 | 2017-03 | 2019-03

3.1.5 Procedure

Test Procedure

1. EUT transmitter is activated in test mode under normal conditions

2. The spectrum analyzer is set to peak detection and maximum hold with a span twice the emission
spectrum

3. The resolution bandwidth is set to 1 % of the bandwidth

4. The occupied bandwidth is measured with the build-in analyzer function

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02
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3.1.6 Results

Test Results

Frequenc Bandwidth
Mode M [MHZ]
DH5 2402 0.858
DH5 2441 0.857
DH5 2480 0.853
2-DH5 2402 1.155
2-DH5 2441 1.154
2-DH5 2480 1.154
3-DH5 2402 1.152
3-DH5 2441 1.162
3-DH5 2480 1.155
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Occupied Bandwidth

Project Number:
Applicant

Model Description
Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:
Operator:

Test Site:

Test Date:

Occupied Bandwidth [MHZz]:

MultiView Spectrum
Ref Level 10.00 dBm
Att 20dB  SWT 1.09 ms

1 Occupied Bandwidth

GOM-1709-6878
peiker CEE GmbH

CEECOACH

cc2

15515 (BT2)

FCC 15.247, RSS-247
ANSI C63.10:2013, Section 6.9.3
DH5, Channel: 0, 2402 MHz

Tnom/Vnom

A. Al Jamal

Eurofins Product Service GmbH

2017-10-18
0.858

RBW 30 kHz
VBWY 100 kHz Mode Auto Sweep

-9.62 dBm
2.40213990 GHz

M1[1]

e

16:20:39 18.10.2017

-80 d
CF 2.402 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value Y-Value | Function | Function Result |
M1 1 2.4021399 GHz -9.62 dBm Occ Bw 857.892259266 kHz
TL 1 2.40155284 GHz -29.13 dBm Occ Bw Centroid 2.4019818384 GHz
T2 1 2.40241083 GHz -28.63 dBm Occ Bw Freq Offset -18.115717868 kHz
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Occupied Bandwidth

Project Number:
Applicant

Model Description
Model:

Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

GOM-1709-6878
peiker CEE GmbH

CEECOACH

cc2

15515 (BT2)
FCC 15.247, RSS-247

ANSI C63.10:2013, Section 6.9.3
DH5, Channel: 39, 2441 MHz

Operating Conditions: Tnom/Vnom
Operator: A. Al Jamal
Test Site: Eurofins Product Service GmbH
Test Date: 2017-10-18
Occupied Bandwidth [MHZz]: 0.857
MultiView Spectrum D

Ref Level 10.00 dBm
ALt 20 dB  SWT

1 Occupied Bandwidth

RBW 30 kHz

1.09 ms @ VBW 100 kHz Mode Auto Sweep

M1[1] -9.96 dBm
2.44113490 GHz

N

ey

16:22:55 18.10.2017

-80 d
CF 2.441 GH=z 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function | Function Result |
M1 1 2.4411349 GHz -9.96 dBm Occ Bw 857.275458375 kHz
TL 1 2.44053429 GHz -27.96 dBm Occ Bw Centroid 2.440862931 GHz
T2 1 244139157 GHz -29.72 dBm Occ Bw Freq Offset -37.069382496 kHz
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Occupied Bandwidth

Project Number:
Applicant

Model Description
Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:
Operator:

Test Site:

Test Date:

Occupied Bandwidth [MHZz]:

GOM-1709-6878
peiker CEE GmbH

CEECOACH

cc2

15515 (BT2)

FCC 15.247, RSS-247
ANSI C63.10:2013, Section 6.9.3
DH5, Channel: 78, 2480 MHz

Tnom/Vnom

A. Al Jamal

Eurofins Product Service GmbH

2017-10-18
0.853

MultiView Spectrum
Ref Level 10.00 dBm
Att 20dB  SWT 1.09 ms

1 Occupied Bandwidth

RBW 30 kHz
VBWY 100 kHz Mode Auto Sweep

-9.87 dBm
2.48013490 GHz

M1[1]

oo e d |1

e

o]

e

16:24:07 18.10.2017

CF 2.48 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value Y-Value | Function | Function Result |
M1 1 2.4801349 GHz -9.87 dBm Occ Bw 854.362773182 kHz
TL 1 2.47953656 GHz -27.74 dBm Occ Bw Centroid 2.479963743 GHz
T2 1 2.45039092 GHz -29.72 dBm Occ Bw Freq Offset -36,257121183 kHz
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Occupied Bandwidth

Project Number:
Applicant

Model Description

Model:
Test Sample ID:

Reference Standards:
Reference Method:
Operational Mode:

GOM-1709-6878

peiker CEE GmbH

CEECOACH

cc2

15515 (BT2)

FCC 15.247, RSS-247

ANSI C63.10:2013, Section 6.9.3
2-DH5, Channel: 0, 2402 MHz

Operating Conditions: Tnom/Vnom

Operator: A. Al Jamal

Test Site: Eurofins Product Service GmbH

Test Date: 2017-10-18

Occupied Bandwidth [MHZz]: 1.155
MultiView Spectrum D
Ref Level 0.00 dBm RBW 30 kHz
ALt 10dB  SWT 1.09 ms VBW 100 kHz Mode Auto Sweep

1 Occupied Bandwidth

-12.48 dBm
2.40197500 GHz

ke vaiva=s

T2 1

16:28:24 18.10.2017

2.40254235 GHz -27.82 dBm Occ Bw Freq Offset

CF 2.402 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
M1 1 2.401975 GHz -12.48 dBm Occ Bw 1.154289266 MHz
TL 1 2.40138806 GHz -27.95 dBm Occ Bw Centroid 2.401965208 GHz

-34.791777673 kHz

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 27 of 219



<& eurofins

Occupied Bandwidth

Project Number:
Applicant

Model Description
Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:

GOM-1709-6878

peiker CEE GmbH

CEECOACH

cc2

15515 (BT2)

FCC 15.247, RSS-247

ANSI C63.10:2013, Section 6.9.3
2-DH5, Channel: 39, 2441 MHz

Operating Conditions: Tnom/Vnom

Operator: A. Al Jamal

Test Site: Eurofins Product Service GmbH

Test Date: 2017-10-18

Occupied Bandwidth [MHZz]: 1.154
MultiView Spectrum D
Ref Level 0.00 dBm RBW 30 kHz
ALt 10dB  SWT 1.09 ms VBW 100 kHz Mode Auto Sweep

1 Occupied Bandwidth

M1[1] -12.54 dBm

2.44097500 GHz

16:28:45 18.10.2017

N W
i
o o
e - W
-20 d
-90 d
CF 2.441 GH=z 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
M1 1 2.440975 GHz -12.54 dBm Occ Bw 1.153469642 MHz
TL 1 2.44038805 GHz -27.98 dBm Occ Bw Centroid 2.440964787 GHz
T2 1 2.44154152 GHz -27.60 dBm Occ Bw Freq Offset -35.213420964 kHz
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Occupied Bandwidth

Project Number: GOM-1709-6878
Applicant peiker CEE GmbH
Model Description CEECOACH
Model: cc2
Test Sample ID: 15515 (BT2)
Reference Standards: FCC 15.247, RSS-247
Reference Method: ANSI C63.10:2013, Section 6.9.3
Operational Mode: 2-DH5, Channel: 78, 2480 MHz
Operating Conditions: Tnom/Vnom
Operator: A. Al Jamal
Test Site: Eurofins Product Service GmbH
Test Date: 2017-10-18
Occupied Bandwidth [MHZz]: 1.154
e spscim | ]
Ref Level 0.00 dBm RBW 30 kHz
ALt 10dB  SWT 1.09 ms VBW 100 kHz Mode Autoc Sweep

1 Occupied Bandwidth

M1[1] -12.28 dBm

247997500 GHz

kv v T

70d =
-20 d
-90 d
CF 2.48 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
M1 1 2.479975 GHz -12.28 dBm Occ Bw 1.15407005 MHz
TL 1 2.47938793 GHz -27.61 dBm Occ Bw Centroid 2.479964961 GHz
T2 1 2.480542 GHz -27.71 dBm Occ Bw Freq Offset -35.039315702 kHz

16:29:12 18.10.2017

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Occupied Bandwidth

Project Number:
Applicant

Model Description
Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:

GOM-1709-6878

peiker CEE GmbH

CEECOACH

cc2

15515 (BT2)

FCC 15.247, RSS-247

ANSI C63.10:2013, Section 6.9.3
3-DH5, Channel: 0, 2402 MHz

Operating Conditions: Tnom/Vnom

Operator: A. Al Jamal

Test Site: Eurofins Product Service GmbH
Test Date: 2017-10-18

Occupied Bandwidth [MHZz]: 1.152

Ref Level 0.00 dBm

1 Occupied Bandwidth

MultiView Spectrum D

RBW 30 kHz

Att 10dB SWT 1.09 ms @ VBW 100 kHz Mode Auto Sweep

M1[1] -12.46 dBm
2.40213990 GHz

16:31:11 18.10.2017

- ™
-20 d
-90 d
CF 2.402 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
M1 1 2.4021399 GHz -12.46 dBm Occ Bw 1.152530402 MHz
TL 1 2.40139251 GHz -28.60 dBm Occ Bw Centroid 2,401968771 GHz
T2 1 2.40254504 GHz -28.03 dBm Occ Bw Freq Offset -31,22905731 kHz

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Occupied Bandwidth

Project Number: GOM-1709-6878
Applicant peiker CEE GmbH
Model Description CEECOACH
Model: cc2
Test Sample ID: 15515 (BT2)
Reference Standards: FCC 15.247, RSS-247
Reference Method: ANSI C63.10:2013, Section 6.9.3
Operational Mode: 3-DH5, Channel: 39, 2441 MHz
Operating Conditions: Tnom/Vnom
Operator: A. Al Jamal
Test Site: Eurofins Product Service GmbH
Test Date: 2017-10-18
Occupied Bandwidth [MHZz]: 1.162
e spscim | ]
Ref Level 0.00 dBm RBW 30 kHz
ALt 10dB  SWT 1.09 ms VBW 100 kHz Mode Autoc Sweep

1 Occupied Bandwidth

M1[1] -12.58 dBm

2.44097500 GHz

704 o
-20 d
-90 d
CF 2.441 GH=z 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
M1 1 2.440975 GHz -12.58 dBm Occ Bw 1.157799061 MHz
TL 1 2.4403892 GHz -28.58 dBm Occ Bw Centroid 2.440968096 GHz
T2 1 2.441547 GHz -28.61 dBm Occ Bw Freq Offset -31.9035673823 kHz

16:31:30 18.10.2017

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Occupied Bandwidth

Project Number:
Applicant

Model Description
Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:
Operator:

Test Site:

Test Date:

Occupied Bandwidth [MHZz]:

1 Occupied Bandwidth

GOM-1709-6878
peiker CEE GmbH
CEECOACH

cc2

15515 (BT2)

FCC 15.247, RSS-247

ANSI C63.10:2013, Section 6.9.3
3-DH5, Channel: 78, 2480 MHz

Tnom/Vnom
A. Al Jamal

Eurofins Product Service GmbH

2017-10-18
1.155

MultiView Spectrum
Ref Level 0.00 dBm RBW 30 kHz
Att 10dB  SWT 1.09 ms © VBW 100 kHz

Mode Auto Sweep

M1[1] -12.27 dBm
2.48013490 GHz

16:31:49 18.10.2017

CF 2.48 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value Y-Value | Function Function Result |
M1 1 2.4801349 GHz -12.27 dBm Occ Bw 1.154324932 MHz
TL 1 2.47939189 GHz -28.28 dBm Occ Bw Centroid 2.479969056 GHz
T2 1 2.45054622 GHz -27.82 dBm Occ Bw Freq Offset -30,944394554 kHz

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Eurofins Product Service GmbH

Page 32 of 219
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Product Service

3.2 Test Conditions and Results - 20 dB bandwidth

3.2.1 Information

Test Information

Reference FCC 15.247(a)(1) / ISED RSS-247 5.1
Measurement Method ANSI C63.10 6.9.2
Operator Abdullah Al Jamal
Date 2017-10-18
3.2.2 Limits
Limits
Condition | Limit

None (Informational only)

3.2.3 Setup

Test Setup

Bluetooth Signaling SpectrumAnalyzer

EUT =

Directional

Couper

3.2.4 Equipment
Test Equipment

Description Manufacturer Model Identifier | Cal. Date | Cal. Due
Spectrum Analyzer R&S FSW 43 EF00896 | 2017-08 | 2018-08
CBT Bluetooth Tester R&S CBT EF00358 | 2017-03 | 2019-03

3.2.5 Procedure

Test Procedure

EUT set to test mode (Communication tester is used if needed)

Span set to at least twice the emission spectrum

Detector set to peak and max hold

Envelope peak value of emission spectrum is selected

Marker on envelope of spectrum is set to level of -20 dB to the left of the peak
Marker on envelope of spectrum is set to level of -20 dB to the right of the peak
20dB Bandwidth is determined by marker frequency separation

NooprwhE

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Pradiie
rroaQuc

3.2.6 Results

Test Results

Frequenc Bandwidth
Mode M [MHZ]
DH5 2402 1.124
DH5 2441 1.129
DH5 2480 1.124
2-DH5 2402 1.384
2-DH5 2441 1.394
2-DH5 2480 1.399
3-DH5 2402 1.404
3-DH5 2441 1.379
3-DH5 2480 1.384

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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20 dB Bandwidth

Project Number: GOM-1709-6878
Applicant peiker CEE GmbH
Model Description CEECOACH
Model: cc2
Test Sample ID: 15515 (BT2)
Reference Standards: FCC 15.247, RSS-247
Reference Method: ANSI C63.10:2013, Section 6.9.2
Operational Mode: DH5, Channel: 0, 2402 MHz
Operating Conditions: Tnom/Vnom
Operator: A. Al Jamal
Test Site: Eurofins Product Service GmbH
Test Date: 2017-10-18
Lower Frequency [MHz]: 2401.416
Upper Frequency [MHz]: 2402.539
20 dB Bandwidth [kHz]: 1124
MultiView Spectrum D
Ref Level 10.00 dBm RBW 100 kHz
Att 20dB  SWT 41.84 ps (~7.3 ms VBW 300 kHz Mode Auto FFT
1 Frequency Sweep
M1[1] -30.28 dBm
2.40141558 GHz
o4 Mz[t——29:79-dBm

2.40253946 GHz

H1 -29.216 dem v $

60 d
| -7odem— \/
-80 d
CF 2,402 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
M1 1 2.40141558 GHz -30.28 dBm
D1 M1 1 1.12388 MHz 0.49 dB
M2 1 2.40253946 GHz -29.79 dBm

16:47:34 18.10.2017

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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20 dB Bandwidth

Project Number:
Applicant

Model Description
Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:

GOM-1709-6878

peiker CEE GmbH

CEECOACH

cc2

15515 (BT2)

FCC 15.247, RSS-247

ANSI C63.10:2013, Section 6.9.2
DH5, Channel: 39, 2441 MHz

Operating Conditions: Tnom/Vnom

Operator: A. Al Jamal

Test Site: Eurofins Product Service GmbH

Test Date: 2017-10-18

Lower Frequency [MHz]: 2440.401

Upper Frequency [MHz]: 2441.529

20 dB Bandwidth [kHZz]: 1129
MultiView Spectrum D
Ref Level 10.00 dBm RBW 100 kHz

16:48:05 18.10.2017

Att 20 dB SWT 41.84 us (~7.3 ms YBW 300 kHz Mode Auto FFT
1 Frequency Sweep
M1[1] -30.46 dBm
2.44040060 GHz
od Mz t——-30:00-dBmm
2.44152947 GHz
-10d
-20d
5
H1 -30.306 dBm '/ ﬁ
-40 dBm
50 dBm
-60 d w
-70d
-80d
CF 2.441 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value Y-Value | Function Function Result |
M1 1 2.4404006 GHz -30.46 dBm
D1 M1 1 1.12887 MHz 0.47 dB
M2 1 2.44152947 GHz -30.00 dBm

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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20 dB Bandwidth

Project Number:
Applicant

Model Description
Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:

GOM-1709-6878

peiker CEE GmbH

CEECOACH

cc2

15515 (BT2)

FCC 15.247, RSS-247

ANSI C63.10:2013, Section 6.9.2
DH5, Channel: 78, 2480 MHz

Operating Conditions: Tnom/Vnom

Operator: A. Al Jamal

Test Site: Eurofins Product Service GmbH

Test Date: 2017-10-18

Lower Frequency [MHz]: 2479.406

Upper Frequency [MHz]: 2480.529

20 dB Bandwidth [kHZz]: 1124
MultiView Spectrum D
Ref Level 10.00 dBm RBW 100 kHz

16:48:29 18.10.2017

Att 20 dB SWT 41.84 us (~7.3 ms YBW 300 kHz Mode Auto FFT
1 Frequency Sweep
M1[1] -30.11 dBm
2.47940559 GHz
od Mz t——29:38 dBm
2.48052947 GHz
-10 d
-20 d
M1
H1 -20.814 dBm o ‘f
-40 d
-60 dBm
-70d v
-80 d
CF 2.48 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value Y-Value | Function Function Result |
M1 1 2.47940559 GHz -30.11 dBm
D1 M1 1 1.12388 MHz 0.73 dB
M2 1 2.48052947 GHz -29.38 dBm

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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20 dB Bandwidth

Project Number:
Applicant

Model Description
Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:

GOM-1709-6878

peiker CEE GmbH

CEECOACH

cc2

15515 (BT2)

FCC 15.247, RSS-247

ANSI C63.10:2013, Section 6.9.2
2-DH5, Channel: 0, 2402 MHz

Operating Conditions: Tnom/Vnom
Operator: A. Al Jamal
Test Site: Eurofins Product Service GmbH
Test Date: 2017-10-18
Lower Frequency [MHz]: 2401.276
Upper Frequency [MHz]: 2402.659
20 dB Bandwidth [kHz]: 1384
MultiView Spectrum D
Ref Level 0.00 dBm RBW 100 kHz
Att 10dB  SWT 41.84 ps (~7.3 ms VBW 300 kHz Mode Auto FFT
M1[1] -372.97 dBm
2.40127572 GHz
-10d Mz t——32:16dBrm
/ij/"\ 2.10265934 GHz
-20d
o H1 -32.637 dBm ’\i}
/ \
-50 dBm \
:,D/dn\/\_\_/\ﬂ—/\/ \/x/—'\
04 \'\F\/\/—"
-20d
-90 d
CF 2.402 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value Y-Value | Function Function Result |
M1 1 2.40127572 GHz -32.97 dBm
o1 M1 1 1.38362 MHz 0.82 dB
M2 1 2.40265934 GHz -32.16 dBm

16:49:41 18.10.2017

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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20 dB Bandwidth

Project Number:
Applicant

Model Description
Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:

GOM-1709-6878

peiker CEE GmbH

CEECOACH

cc2

15515 (BT2)

FCC 15.247, RSS-247

ANSI C63.10:2013, Section 6.9.2
2-DH5, Channel: 39, 2441 MHz

Operating Conditions: Tnom/Vnom
Operator: A. Al Jamal
Test Site: Eurofins Product Service GmbH
Test Date: 2017-10-18
Lower Frequency [MHz]: 2440.271
Upper Frequency [MHz]: 2441.664
20 dB Bandwidth [kHz]: 1394
MultiView Spectrum D
Ref Level 0.00 dBm RBW 100 kHz
Att 10dB  SWT 41.84 pus (~7.3 ms VBW 300 kHz Mode Auto FFT
M1[1] -33.63 dBm
2.44027073 GHz
-10d Mz t——32:96 dBm
/ﬁ/\/m/\ 2.44166434 GHz
-20d
= 1 -33.138 dBm ‘y W
/ \
50 dom // \
-70d
-20d
-90 d
CF 2.441 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value Y-Value | Function Function Result |
11 1 2.44027073 GHz -33.63 dBm
D1 M1 1 1.39361 MHz 0.68 dB
M2 1 2.44166434 GHz -32.96 dBm

16:50:08 18.10.2017

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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20 dB Bandwidth

Project Number:
Applicant

Model Description
Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:
Operator:

Test Site:

Test Date:

Lower Frequency [MHz]:
Upper Frequency [MHz]:
20 dB Bandwidth [kHZz]:

MultiView Spectrum

Ref Level 0.00 dBm

GOM-1709-6878
peiker CEE GmbH
CEECOACH

cc2

15515 (BT2)

FCC 15.247, RSS-247

ANSI C63.10:2013, Section 6.9.2

2-DH5, Channel: 78, 2480 MHz
Tnom/Vnom

A. Al Jamal

Eurofins Product Service GmbH
2017-10-18

2479.271

2480.669

1399

RBW 100 kHz

16:50:56 18.10.2017

Att 10dB  SWT 41.84 ps (~7.3 ms VBW 300 kHz Mode Auto FFT
M1[1] -33.21 dBm
2.47927073 GHz
-10d Mz t——32:90-dBm
j,\/‘A/\NM\ 2.48066933 GHz
-20 d
20 d o u
H1 -32,999 dam /‘i Egi
-40 d / \
-50 dBm
SR P, R
60 dBm
-70d
-80d
00 d
CF 2.48 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
M1 1 2.47927073 GHz -32.21 dBm
D1 M1 1 1.3986 MHz 0.31 dB
M2 1 2.48066933 GHz =-32.90 dBm

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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20 dB Bandwidth

Project Number:
Applicant

Model Description
Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:
Operator:

Test Site:

Test Date:

Lower Frequency [MHz]:
Upper Frequency [MHz]:
20 dB Bandwidth [kHZz]:

MultiView Spectrum

Ref Level 0.00 dBm
Att

10dB  SWT 4184 s

GOM-1709-6878

peiker CEE GmbH

CEECOACH

cc2

15515 (BT2)

FCC 15.247, RSS-247

ANSI C63.10:2013, Section 6.9.2
3-DH5, Channel: 0, 2402 MHz
Tnom/Vnom

A. Al Jamal

Eurofins Product Service GmbH
2017-10-18

2401.271

2402.674

1404

RBW 100 kHz
VBW 300 kHz  Mode Auto FFT

16:52:52 18.10.2017

M1[1] -34.49 dBm
2.40127073 GHz
-10d Mz[ 3363 dBrm
M 2.40267433 GHz
-20 d
-30 d o .
H1 -34,090 dam ¥y BF\
-40 d
-50 dBm
60 dim
-70d
-80d
00 d
CF 2,402 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value Y-Value | Function Function Result |
M1 1 2.40127073 GHz -34.49 dBm
D1 M1 1 1.4036 MHz 0.86 dB
M2 1 2.40267433 GHz -33.63 dBm

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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20 dB Bandwidth

Project Number:
Applicant

Model Description
Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:
Operator:

Test Site:

Test Date:

Lower Frequency [MHz]:
Upper Frequency [MHz]:
20 dB Bandwidth [kHZz]:

MultiView Spectrum

Ref Level 0.00 dBm
Att
1 Frequency Sweep

10dB  SWT 4184 s

GOM-1709-6878

peiker CEE GmbH

CEECOACH

cc2

15515 (BT2)

FCC 15.247, RSS-247

ANSI C63.10:2013, Section 6.9.2
3-DH5, Channel: 39, 2441 MHz
Tnom/Vnom

A. Al Jamal

Eurofins Product Service GmbH
2017-10-18

2440.286

2441.664

1379

RBW 100 kHz
VBW 300 kHz  Mode Auto FFT

M1[1] -32.70 dBm

2.44028571 GHz

Mz[t——32:36 dBm

2.44166434 GHz

I

H1 -32.645 dBrm

16:53:17 18.10.2017

=60 dem
-70 d
-80 d
-o0 d
CF 2.441 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value Y-Value | Function Function Result |
M1 1 2.44028571 GHz -32.70 dBm
D1 M1 1 1.37862 MHz 0.34 dB
M2 1 2.44166434 GHz -32.36 dBm

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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20 dB Bandwidth

Project Number: GOM-1709-6878
Applicant peiker CEE GmbH
Model Description CEECOACH
Model: cc2
Test Sample ID: 15515 (BT2)
Reference Standards: FCC 15.247, RSS-247
Reference Method: ANSI C63.10:2013, Section 6.9.2
Operational Mode: 3-DH5, Channel: 78, 2480 MHz
Operating Conditions: Tnom/Vnom
Operator: A. Al Jamal
Test Site: Eurofins Product Service GmbH
Test Date: 2017-10-18
Lower Frequency [MHz]: 2479.281
Upper Frequency [MHz]: 2480.664
20 dB Bandwidth [kHZz]: 1384
MultiView Spectrum D
Ref Level 0.00 dBm RBW 100 kHz
Att 10dB  SWT 41.84 pus (~7.3 ms VBW 300 kHz Mode Auto FFT
M1[1] -33.13 dBm
34’_7928072 GHz
10 di Mzt -32.32-dBm
2.48066434 GHz
-20 d / \/W\/\
o d 1 -32.866 dBm /’\:{ N\
-40d
-50 dBm e
0 w
-80 d
CF 2.48 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
11 1 2.47928072 GHz -33.13 dBm
D1 M1 1 1.38362 MHz 0.82 dB
M2 1 2.48066434 GHz -32.32 dBm

16:53:39 18.10.2017

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3.3 Test Conditions and Results - Number of hopping frequencies

3.3.1 Information

Test Information
Reference FCC 15.247(a)(1)(iii) / ISED RSS-247 5.1
Measurement Method ANSI C63.10 7.8.3
Operator Abdullah Al Jamal
Date 2017-10-18
3.3.2 Limits
Limits
Condition Number of hopping channels
=15
3.3.3 Setup
Test Setup
Bluetooth Signaling SpectrumAnalyzer
EUT =
Directional
Couper
3.3.4 Equipment
Test Equipment
Description Manufacturer Model Identifier | Cal. Date | Cal. Due
CBT Bluetooth Tester R&S CBT EF00358 | 2017-03 | 2019-03
Spectrum Analyzer R&S FSW 43 EF00896 | 2017-08 2018-08

3.3.5 Procedure

Test Procedure

EUT set to test mode (Communication tester is used if needed)

Span set to measurement frequency range

Detector set to peak and max hold

Resolution bandwidth is set small enough to resolve hopping channel emission spectra
The number of peaks is counted to determine number of hopping frequencies

a bk wbdpeE

3.3.6 Results

Test Results

Number of hopping frequencies Limit Margin
79 15 64.00

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Number of hopping frequencies

Project Number:
Applicant

Model Description
Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:
Operator:

Test Site:

Test Date:

Number of Hopping Channels:

GOM-1709-6878

peiker CEE GmbH
CEECOACH

cc2

15515 (BT2)

FCC 15.27 (a)(1)(iii)

ANSI C63.10:2013 7.8.3
Bluetooth, DH5, Hopping Mode
Tnom/Vnom

A. Al Jamal

Eurofins Product Service GmbH
2017-10-18

79

Ref Level 20.00dBm  Offset 7.20dB @ RBW 200 kHz
Att 22dB  SWT 201 ms @ VBW 300 kHz Mode Auto Sweep

77777

2.4 GHz 2001 pts 8.35 MHz/ 2.4835 GHz

17:19:51 18.10.2017

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3.4 Test Conditions and Results - Frequency hopping channel separation

3.4.1 Information

Test Information

Reference FCC 15.247(a)(1) / ISED RSS-247 5.1
Measurement Method ANSI C63.107.8.4
Operator Abdullah Al Jamal
Date 2017-10-18
3.4.2 Limits
Limit

= 25 kHz or % of 20 dB bandwidth

3.4.3 Setup

Test Setup

Bluetooth Signaling SpectrumAnalyzer

EUT

Directional
Couper

3.4.4 Equipment

Test Equipment

Description Manufacturer Model Identifier | Cal. Date | Cal. Due
CBT Bluetooth Tester R&S CBT EF00358 | 2017-03 | 2019-03
Spectrum Analyzer R&S FSW 43 EF00896 | 2017-08 | 2018-08

3.4.5 Procedure

Test Procedure

EUT set to test mode (Communication tester is used if needed)

Span set to measurement frequency range

Detector set to peak and max hold

Resolution bandwidth is set small enough to resolve hopping channel emission spectra
The two adjacent channel peaks are marked

Channel separation is determined from frequency separation of markers

o g krwN PR

3.4.6 Results

Test Results

Channel separation [kHz] Limit [kHz] Margin [kHz]
1000 752.67 247.33

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
Page 46 of 219



<& eurofins

Product Service

Hopping frequency separation

Project Number:

Applicant

Model Description

Model:

Test Sample ID:

Reference Standards:
Reference Method:
Operational Mode:

Operating Conditions:
Operator:

Test Site:

Test Date:

Lower Frequency (M1) [MHZz]:
Upper Frequency (M2) [MHZz]:
Lower Frequency (M3) [MHZ]:
Upper Frequency (M4) [MHZ]:
Lower center Frequency [MHz]:
Upper center Frequency [MHz]:

Hopping Frequency Separation [MHZ]:

GOM-1709-6878

peiker CEE GmbH

CEECOACH

cc2

15515 (BT2)

FCC 15.247(a)(1)

ANSI C63.10:2013 7.8.2
Bluetooth, DH5, Channels: 2441 + 2442 MHz
Tnom/Vnom

A. Al Jamal

Eurofins Product Service GmbH
2017-10-18

2440.491

2441.450

2441.491

2442.450

2440.970

2441.970

1.000

Hopping frequency separation

Power [dBm]

T T T T
— Lower Channel: |

—— Upper Channel

2438.5 2439.6

2440.8 2442 2443.2 2444 .4
Frequency [MHz]
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3.5 Test Conditions and Results - Time of occupancy (Dwell time)

3.5.1 Information

Test Information

Reference FCC 15.247(a)(1)(iii) / ISED RSS-247 5.1

Measurement Method ANSI C63.107.8.2

Operator Abdullah Al Jamal

Date 2017-10-18

3.5.2 Limits
Limits
Condition Number of hopping channels
< 0.4 s within 0.4 s - Number of hopping channels

3.5.3 Setup

Test Setup

Bluetooth Signaling SpectrumAnalyzer

EUT -

Directional

Couper

3.5.4 Equipment
Test Equipment

Description Manufacturer Model Identifier | Cal. Date | Cal. Due
CBT Bluetooth Tester R&S CBT EF00358 | 2017-03 | 2019-03
Spectrum Analyzer R&S FSW 43 EF00896 | 2017-08 2018-08

3.5.5 Procedure

Test Procedure

EUT set to test hopping mode (Communication tester is used if needed)

Analyzer span is set to zero span

Detector set to peak and max hold

RBW is set to 100 kHz and VBW to 300 kHz

The sweep time is set to capture one single dwell time

Trigger is set to video trigger

A marker is set to the start and end positions of the burst

The dwell time is determined from the marker difference

Another sweep is initiated without trigger and sweep time set to the observation time
The number of hops is counted

The total time of occupancy is calculated from the dwell time per hop multiplied by the number of hops

© XN O ALWN R

=
= o

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
Page 48 of 219



<& eurofins

Product Service

3.5.6 Results
Test Results
Observation Number Dwell time Time of Limit Margin
Period [s] of Hops per Hop [s] occupancy [s] [s] [s]
31.6 a7 0.002908 0.137 0.4 -00.26

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Eurofins Product Service GmbH
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Time of occupancy

Project Number:
Applicant

Model Description
Model:

Test Sample ID:
Reference Method:
Operational Mode:
Operating Conditions:
Operator:

Test Site:

Test Date:

Dwell Time per Hop [ms]:
Number of Hops:
Time of occupancy [s]:

GOM-1709-6878

peiker CEE GmbH
CEECOACH

cc2

15515 (BT2)

ANSI C63.10:2013 7.8.4
DH5, Hopping mode
Tnom/Vnom

A. Al Jamal

Eurofins Product Service GmbH
2017-10-18

2.908

47

0.137

MultiView [ Spectrum

I Spectrum 2 @1

TRG:WID

1 Zero Span

0 dem

® RBW 1 MHz SGL

Ref Level 10.00 dBm
Att 20 dB ® SWT 3.9 ms ® VBW 1 MHz

Count 1/1

M 1[1H7-37.80 dBm

TRG -13.900 dBm

-20 dBm

H1 184 159 dam

-40 dBm

L]
o
M2[1]_-
4

-60 dBm

\

TREG
!

17:35:03 18.10.2017

CF 2.441 GHz 10001 pts 390.0ps/ |
2 Marker Table
Type | Ref | Trc | X-Value Y-Value | Function Function Result |

M1 1 -6.26 s -37.80 dBm

D1 M1 1 2.90784 ms 7.07 dB

M2 1 2.90158 ms -30.73 dBm
Ref Level 10.00 dBm @ RBW 100 kHz SGL

Att 20dB ® SWT 31.6 s ® VBW 300 kHz Count 1/1

1 Zero Span @ 1Pk View
0 d
-E0 dBm|

d

T il

-g0 dem | ‘ ‘
CF 2.441 GHz 30001 pts 3.16 s/
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3.6 Test Conditions and Results - Maximum peak conducted output power

3.6.1 Information

Test Information
Reference FCC 15.247(b)(1) / ISED RSS-247 5.4
Measurement Method ANSI C63.10 7.8.5
Operator Abdullah Al Jamal
Date 2017-10-18

3.6.2 Limits

Limits

Condition Power
Number of hopping channels 2 75 1W (30 dBm)
75 > Number of hopping channels = 15 0.125 W (21 dBm)

The conducted output power limit specified above is based on the use of antennas with directional gains that
do not exceed 6 dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted
output power from the intentional radiator shall be reduced below the stated values in the table, as appropriate,
by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.6.3 Setup

Test Setup

Bluetooth Signaling SpectrumAnalyzer

EUT
Directional
Couper
3.6.4 Equipment
Test Equipment

Description Manufacturer Model Identifier | Cal. Date | Cal. Due
CBT Bluetooth Tester R&S CBT EF00358 | 2017-03 | 2019-03
Spectrum Analyzer R&S FSW 43 EF00896 | 2017-08 | 2018-08

3.6.5 Procedure

Test Procedure

EUT set to test hopping mode (Communication tester is used if needed)
Analyzer resolution bandwidth is set = DTS bandwidth

Detector set to peak and max hold

Sweep time is set to auto

After the trace has stabilized a marker is set to peak of envelope

arwbdPE
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3.6.6 Results
Test Results - DH5
Channel Power Power Limit Verdict
[MHz] [dBm] W] W]
2402 -1.666 0.0007 1.0 PASS
2441 -1.753 0.0007 1.0 PASS
2480 -1.533 0.0007 1.0 PASS
Test Results - 2-DH5
Channel Power Power Limit Verdict
[MHz] [dBm] w1 W]
2402 -2.500 0.0006 1.0 PASS
2441 -2.462 0.0006 1.0 PASS
2480 -2.288 0.0006 1.0 PASS
Test Results - 3-DH5
Channel Power Power Limit Verdict
[MHz] [dBm] w1 W]
2402 -1.823 0.0007 1.0 PASS
2441 -1.813 0.0007 1.0 PASS
2480 -1.627 0.0007 1.0 PASS

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3.7 Test Conditions and Results - AC powerline conducted emissions

3.7.1 Information

Test Information
Reference FCC 15.207
Measurement Method ANSI C63.10 6.2
Operator Abdullah Al Jamal
Date 2017-10-24
3.7.2 Limits
Limits
Frequency [MHz] Quasi-Peak [dBuV] Average [dBuV]
0.15-0.5 66 - 56* 56 - 46*
05-5 56 46
5-30 60 50
* Limit decreases linearly with the logarithm of the frequency

3.7.3 Setup

Test Setup

Shielded Room

Back of shieldedroom
40 cm fromrearof EUT

Supply
Cable

Receiver AMMN (LISH)
-

LISN boundedto ground plane
RF Cable

3.7.4 Equipment

Test Equipment

Description Manufacturer Model Identifier | Cal. Date | Cal. Due
EMI Receiver R&S ESU 26 EF00241 | 2017-07 | 2019-07
LISN R&S ESH2-75 EF00182 | 2017-01 | 2019-01

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
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EMI voltage test in the ac-mains according to FCC 15B

Project number:

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

LISN:
Mode:
Test Date:
Note:

=——— FCC §15.107 Class B AV
RBW: 9 kHz, Neutral Max Peak

GOM-1709-6878

peiker CEE GmbH

CEECOACH

CcC2

Eurofins Product Service GmbH

Mr. A. Al Jamal

Tnom: 23.6°C, Unom: 5.0 VDC supplied via AC/DC-Adaptor connected
to 120 VAC/60 Hz

ESH2-Z5N

BT1 (2402 MHz) und BT2 (2441 MHz); AC/DC-Adapter

2017-10-24

= FCC §15.107 Class B QP

—— RBW: 9kHz, Neutral Max Average

Index 3

70

TT 1T
gos

Voltage (dBpV)

A e

3
—

0 4] Y
-10
150k 300k 500 k600 k ™ 2M 3M 5M 0M 20M 30M
Frequency (Hz)
Peak Number Frequency Quasi-Peak Quasi-Peak Limit Quasi-Peak Quasi-Peak Status
Difference

1 501 kHz 28.94 dBpvV 56 dBuvV -27.06 dB Pass
2 16.377 MHz 18.17 dBpvV 60 dBuvV -41.83 dB Pass
3 28.671 MHz 15.15 dBpvV 60 dBuvV -44.85 dB Pass
4 169.8 kHz 41.77 dBpv 64.97 dBpvV -23.2dB Pass
Peak Number Frequency Average Average Limit Average Difference Average Status
1 501 kHz 16.53 dBuvV 46 dBuv -29.47 dB Pass
2 16.377 MHz 9.22 dBuv 50 dBuv -40.78 dB Pass
3 28.671 MHz 12.15 dBpVvV 50 dBuvV -37.85dB Pass
4 169.8 kHz 20.81 dBuvV 54.97 dBuv -34.16 dB Pass
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Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 54 of 219



<& eurofins

EMI voltage test in the ac-mains according to FCC 15B

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

GOM-1709-6878

peiker CEE GmbH
CEECOACH
CccC2

Eurofins Product Service GmbH

Mr. A. Al Jamal

Tnom: 23.6°C, Unom: 5.0 VDC supplied via AC/DC-Adaptor connected

to 120 VAC/60 Hz

LISN: ESH2-Z5 L
Mode: BT1 (2402 MHz) und BT2 (2441 MHz); AC/DC-Adapter
Test Date: 2017-10-24
Note:
Index 4
=——— FCC §15.107 Class B AV ——— FCC §15.107 Class B QP —— RBW: 9kHz, Line 1 Max Average
RBW: 9kHz, Line 1 Max Peak —— RBW: 9kHz, Line 1 Max Quasi Peak
80+
70+
S
60 -
T
501 ~—
s F A3 T
- ©]
@ 40 & &
=) C
° C
g af A
st \q
T YA LY P R
LD AR LG R RN
10+ ¥ Y w"“\\w ),..\\i‘
0+
-0
150k 300k 500 k600 k ™ 2M 3M 5M 0M 20M 30M
Frequency (Hz)
Peak Number Frequency Quasi-Peak Quasi-Peak Limit Quasi-Peak Quasi-Peak Status
Difference
1 514.5 kHz 39.78 dBuv 56 dBuvV -16.22 dB Pass
2 213 kHz 39.79 dBupv 63.09 dBuv -23.3dB Pass
Peak Number Frequency Average Average Limit Average Difference Average Status
1 514.5 kHz 33.72 dBuv 46 dBpv -12.28 dB Pass
2 213 kHz 24.06 dBpvV 53.09 dBuvV -29.03 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02
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3.8 Test Conditions and Results - Band-edge compliance

3.8.1 Information

Test Information
Reference FCC 15.247(d) / ISED RSS-247 5.5
Measurement Method ANSI C63.106.10
Operator Abdullah Al Jamal
Date 2017-10-18
3.8.2 Limits
Limits
Power Measurement Out-of-band attenuation [dB]
Peak 20
RMS 30
3.8.3 Setup
Test Setup
Bluetooth Signaling SpectrumAnalyzer

EUT -

Directional

Couper

3.8.4 Equipment
Test Equipment

Description Manufacturer Model Identifier | Cal. Date | Cal. Due
CBT Bluetooth Tester R&S CBT EF00358 | 2017-03 | 2019-03
Spectrum Analyzer R&S FSW 43 EF00896 | 2017-08 | 2018-08

3.8.5 Procedure

Test Procedure

EUT set to test mode (Communication tester is used if needed)

Span set around lower band edge and detector is set to peak and max hold

Resolution bandwidth is set to 100 kHz

Markers are set to peak emission levels within frequency band and outside frequency band
Band edge attenuation is determined from level difference

ahrwdPRE
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3.8.6 Results

Test Results
Do | oot |l
DHS single 2402 -50.88 -20 PASS
DHS5 single 2480 -58.16 -20 PASS
DH5 hopping 2402 -52.77 -20 PASS
DH5 hopping 2480 -49.55 -20 PASS
2-DH5 single 2402 -38.70 -20 PASS
2-DH5 single 2480 -58.54 -20 PASS
2-DH5 hopping 2402 -40.31 -20 PASS
2-DH5 hopping 2480 -48.91 -20 PASS
3-DH5 single 2402 -38.64 -20 PASS
3-DH5 single 2480 -58.08 -20 PASS
3-DH5 hopping 2402 -40.31 -20 PASS
3-DH5 hopping 2480 -48.90 -20 PASS

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02
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Band-edge Compliance

Project Number: GOM-1709-6878
Applicant peiker CEE GmbH
Model Description CEECOACH
Model: cc2
Test Sample ID: 15515 (BT2)
Reference Standards: FCC 15.247, RSS-247
Reference Method: ANSI C63.10:2013, Section 7.8.6, 6.10.4
Operational Mode: DH5, Hopping
Operating Conditions: Tnom/Vnom
Operator: A. Al Jamal
Test Site: Eurofins Product Service GmbH
Test Date: 2017-10-19
Band-edge Lower
In-band Frequency [MHZz]: 2410.961
Max. in-band Level [dBm/100 kHz]: -1.338
Out-of-band Frequency [MHZz]: 2387.976
Max. out-of-band Level [dBm/100 kHz]: -54.112
Attenuation [dB]: -52.77
MultiView Spectrum
Ref Level 10.00 dBm ©Offset 7.20 dB @ RBW 100 kHz
Att 12dB  SWT  1.01 ms VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep
Limit Chekk PHSS M1[1]
Line PASS 2.4109610 GHz
od M2 1]—’— ST T8
ﬂ ﬂ ﬂ ﬂ m T 3879760 GHS |
-10d j \/ \/ \/ \/ \/ \/ v v

-20 dBm /

/”\ ﬁ/\f\ﬁf?ﬁﬂﬂﬂ ANAWINNEN f"\VJ

2.38 GHz 1001 pts 3.2 MHz/ 2.412 GHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-value | Function Function Result |
11 1 2.410961 GHz -1.324 dBm
=3 M1 1 -22.985 MHz -52.77 dB
M2 1 2.387976 GHz -54.11 dBm

14:28:15 19.10.2017
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Band-edge Compliance

Project Number: GOM-1709-6878
Applicant peiker CEE GmbH
Model Description CEECOACH
Model: cc2
Test Sample ID: 15515 (BT2)
Reference Standards: FCC 15.247, RSS-247
Reference Method: ANSI C63.10:2013, Section 7.8.6, 6.10.4
Operational Mode: DH5, Hopping
Operating Conditions: Tnom/Vnom
Operator: A. Al Jamal
Test Site: Eurofins Product Service GmbH
Test Date: 2017-10-19
Band-edge Upper
In-band Frequency [MHZz]: 2472.115
Max. in-band Level [dBm/100 kHz]: -2.152
Out-of-band Frequency [MHZz]: 2502.955
Max. out-of-band Level [dBm/100 kHz]: -51.704
Attenuation [dB]: -49.55
MultiView Spectrum
Ref Level 10.00 dBm Offset 7.20 dB = RBW 100 kHz
Att 12 dB  SWT 1.1 ms VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep
Limit Chekk PASS M1[1]
Line PASS 2.4721150 GHz
0 dem—"1L M2[ 1 5T70-dBm
ﬂ ﬂ /\ ﬂ ﬂ \ ﬂ ﬂ m 2.5020545 GHz
NEARARIRN
-20 dBm

. WA A AR AR AL AR AL AN R AT
YUV VYV YV VYT VY

2.47 GHz 1001 pts 3.5 MHz/ 2.505 GHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
11 2.472115 GHz -2.15 dBm
=3 M1 1 30.8396 MHz -49.55 dB
M2 1 2.5029545 GHz -51.70 dBm

14:22:52 19.10.2017
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Band-edge Compliance

Project Number:
Applicant

Model Description
Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:
Operator:

Test Site:

Test Date:
Band-edge

In-band Frequency [MHZz]:

Max. in-band Level [dBm/100 kHz]:
Out-of-band Frequency [MHZz]:
Max. out-of-band Level [dBm/100 kHz]:

Attenuation [dB]:

MultiView Spectrum

GOM-1709-6878
peiker CEE GmbH
CEECOACH

cc2

15515 (BT2)

FCC 15.247, RSS-247

ANSI C63.10:2013, Section 7.8.6, 6.10.4
2-DH5, Hopping
Tnom/Vnom
A. Al Jamal
Eurofins Product Service GmbH
2017-10-19

Lower

2403.96

-3.498

-40.31

2399.964
-43.804

Ref Level 10.00 dBm ©Offset 7.20 dB

AtL 12dB  SWT  1.01 ms

1 Frequency Sweep
Limit Chetk

Line

RB¥ 100 kHz
VBW 300 kHz Mode Auto Sweep

PASS

PASS

2.4039600 GHz

Mo A

M2[ 1380 dBm

LWL LW

14:28:44 19.10.2017

60 dp P Y Y 18 a i
(R A AT 7 7 S W T S WA T o
-70d
-20 d
2.38 GHz 1001 pts 3.2 MHz/ 2.412 GHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-value | Function Function Result |
11 1 2.40396 GHz -2.50 dBm
=3 M1 1 -3.996 MHz -40.21 dB
M2 1 2.399964 GHz -43.80 dBm
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Band-edge Compliance

Project Number:
Applicant

Model Description
Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:

GOM-1709-6878
peiker CEE GmbH
CEECOACH

cc2

15515 (BT2)

FCC 15.247, RSS-247

ANSI C63.10:2013, Section 7.8.6, 6.10.4

2-DH5, Hopping

Operating Conditions: Tnom/Vnom
Operator: A. Al Jamal
Test Site: Eurofins Product Service GmbH
Test Date: 2017-10-19
Band-edge Upper
In-band Frequency [MHz]: 2479.983
Max. in-band Level [dBm/100 kHz]: -4.197
Out-of-band Frequency [MHZz]: 2501.976
Max. out-of-band Level [dBm/100 kHz]: -53.104
Attenuation [dB]: -48.91

MultiView Spectrum

Ref Level 10.00 dBm ©Offset 7.20 dB RBW 100 kHz

AtL 12 dB  SWT 1.1 ms VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep
Limit Cherk
Line

od T

PASS

PASS

M1[1]

M2[ 11— 53-10-dBm

2.4799830 GHz

2.5019755 GHz

Dt M #fmu/mvﬂ“

-20 dBm \
-30 dém

A

LN

oo aom U\/U\
o s A

o ot Al AN AN

oLt

2.47 GHz 1001 pts 3.5 MHz/

2.505 GHz

2 Marker Table
Type | Ref | Trc | X-Value |
M1 1

2.479982 GHz
D1 M1 1 21.9935 MHz
M2 1 2.5019755 GHz

14:23:41 19.10.2017

Y-Value | Function
-4,20 dBm
-48.91 dB
-532.10 dBm

Function Result |

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 61 of 219



<& eurofins

Band-edge Compliance

Project Number:

Applicant

Model Description

Model:

Test Sample ID:

Reference Standards:

Reference Method:

Operational Mode:

Operating Conditions:

Operator:

Test Site:

Test Date:

Band-edge

In-band Frequency [MHZz]:

Max. in-band Level [dBm/100 kHz]:
Out-of-band Frequency [MHZz]:
Max. out-of-band Level [dBm/100 kHz]:
Attenuation [dB]:

MultiView Spectrum

GOM-1709-6878
peiker CEE GmbH
CEECOACH

cc2

15515 (BT2)

FCC 15.247, RSS-247

ANSI C63.10:2013, Section 7.8.6, 6.10.4

3-DH5, Hopping
Tnom/Vnom
A. Al Jamal

Eurofins Product Service GmbH

2017-10-19
Lower
2403.96
-3.391
2399.964
-43.705
-40.31

Ref Level 10.00 dBm ©Offset 7.20 dB

AtL 12dB  SWT  1.01 ms

1 Frequency Sweep
Limit Chetk

Line

RBW 100 kHz

VBW 300 kHz Mode Auto Sweep

PASS

PASS

M1[1]
2.4039600 GHz

S

M2[ 137 T-dBm

e

'/\R?Fﬂd\ﬂ L T YV PP S R [ Y N
A T T AR I T S

it ﬂ f(l
b I

14:29:16 19.10.2017

2.38 GHz 1001 pts 3.2 MHz/ 2.412 GHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
11 1 2.40396 GHz -2.39 dBm
=3 M1 1 -3.996 MHz -40.21 dB
M2 1 2.399964 GHz -43.71 dBm
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Band-edge Compliance

Project Number: GOM-1709-6878
Applicant peiker CEE GmbH
Model Description CEECOACH
Model: cc2
Test Sample ID: 15515 (BT2)
Reference Standards: FCC 15.247, RSS-247
Reference Method: ANSI C63.10:2013, Section 7.8.6, 6.10.4
Operational Mode: 3-DH5, Hopping
Operating Conditions: Tnom/Vnom
Operator: A. Al Jamal
Test Site: Eurofins Product Service GmbH
Test Date: 2017-10-19
Band-edge Upper
In-band Frequency [MHZz]: 2473.969
Max. in-band Level [dBm/100 kHz]: -4.443
Out-of-band Frequency [MHZz]: 2502.115
Max. out-of-band Level [dBm/100 kHz]: -53.344
Attenuation [dB]: -48.9
MultiView Spectrum
Ref Level 10.00 dBm Offset 7.20 dB = RBW 100 kHz
Att 12 dB  SWT 1.1 ms VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep
Limit Chetck PASS M1[1]
Line PASS 2.4739690 GHz
od - M2[ 15384 -dBm
2.5021154 GHz
mmﬂ’m i) Aﬂ Amﬂ A
v LS vy v T V =)

-20 dBm

-30 dém \
-40 dem \
-50 dém V\ bl

o Lfk N WL PN, D R O L AR L N AN W
A AN A L LA T Ay Yy v Bl i
-70d
-20 d
2.47 GHz 1001 pts 3.5 MHz/ 2.505 GHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-vValue | Function Function Result |

11 1 2.473969 GHz -4.44 dBm

=3 M1 1 28.1465 MHz -48.90 dB

M2 1 2.5021154 GHz -53.34 dBm

14:24:12 19.10.2017

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
Page 63 of 219



<& eurofins

Band-edge Compliance

Project Number:
Applicant

Model Description
Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:

GOM-1709-6878

peiker CEE GmbH

CEECOACH

cc2

15515 (BT2)

FCC 15.247, RSS-247

ANSI C63.10:2013, Section 7.8.6, 6.10.4
DH5, Channel: 0, 2402 MHz

Operating Conditions: Tnom/Vnom
Operator: A. Al Jamal
Test Site: Eurofins Product Service GmbH
Test Date: 2017-10-19
Band-edge Lower
In-band Frequency [MHz]: 2402.138
Max. in-band Level [dBm/100 kHz]: -2.066
Out-of-band Frequency [MHZz]: 2399.964
Max. out-of-band Level [dBm/100 kHz]: -52.943
Attenuation [dB]: -50.88

MultiView Spectrum

Ref Level 10.00 dBm ©Offset 7.20 dB RB¥ 100 kHz

AtL 12dB  SWT  1.01 ms VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep
Limit Cherk
Line

M1[1]

2.4021380 GHz

2.3999640 GHz

ﬂ M2[ 1] 52:94-dBm

A L,

14:26:31 19.10.2017

2.38 GHz 1001 pts 3.2 MHz/ 2.412 GHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
11 1 2.402138 GHz -2.07 dBm
=3 M1 1 -2.1739 MHz -50.88 dB
M2 1 2.399964 GHz -52.94 dBm
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Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Band-edge Compliance

Project Number: GOM-1709-6878
Applicant peiker CEE GmbH
Model Description CEECOACH
Model: cc2
Test Sample ID: 15515 (BT2)
Reference Standards: FCC 15.247, RSS-247
Reference Method: ANSI C63.10:2013, Section 7.8.6, 6.10.4
Operational Mode: DH5, Channel: 78, 2480 MHz
Operating Conditions: Tnom/Vnom
Operator: A. Al Jamal
Test Site: Eurofins Product Service GmbH
Test Date: 2017-10-19
Band-edge Upper
In-band Frequency [MHZz]: 2479.948
Max. in-band Level [dBm/100 kHz]: -1.908
Out-of-band Frequency [MHZz]: 2483.969
Max. out-of-band Level [dBm/100 kHz]: -60.064
Attenuation [dB]: -58.16
MultiView Spectrum
Ref Level 10.00 dBm Offset 7.20 dB = RBW 100 kHz
Att 12 dB  SWT 1.1 ms VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep
Limit Chekk PASS M1[1]
Line PASS 2.4709480 GHz
od ML M2[ 11— 60:06-dBm
m 2.4839685 GHz
-10d /
20 d

Wt
S\ . Al

W\MW WMWM W
-20 d
2.47 GHz 1001 pts 3.5 MHz/ 2.505 GHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
11 1 2.479948 GHz -1.91 dBm
=3 M1 1 4.0214 MHz -58.16 dB
M2 1 2.4839685 GHz -60.06 dBm

14:20:52 19.10.2017

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
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Band-edge Compliance

Project Number:
Applicant

Model Description
Model:

Test Sample ID:

GOM-1709-6878
peiker CEE GmbH
CEECOACH

cc2

15515 (BT2)

Reference Standards: FCC 15.247, RSS-247
ANSI C63.10:2013, Section 7.8.6, 6.10.4

Reference Method:
Operational Mode:

Operating Conditions: Tnom/Vnom
Operator: A. Al Jamal
Test Site: Eurofins Product Service GmbH
Test Date: 2017-10-19
Band-edge Lower
In-band Frequency [MHz]: 2401.978
Max. in-band Level [dBm/100 kHz]: -4.431
Out-of-band Frequency [MHZz]: 2399.996
Max. out-of-band Level [dBm/100 kHz]: -43.127
Attenuation [dB]: -38.7

MultiView Spectrum

Ref Level 10.00 dBm ©Offset 7.20 dB RB¥ 100 kHz

AtL 12dB  SWT  1.01 ms VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep
Limit Cherk
Line

2-DH5, Channel: 0, 2402 MHz

PASS

PASS

M1[1]
2.4019780 GHz

T

M2[ 13 13-dBm
2.3999960 GHz

14:26:56 19.10.2017

i W‘JWM’AWW
b N o e P o
-20 d
2.38 GHz 1001 pts 3.2 MHz/ 2.412 GHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
11 1 2.401978 GHz -4.43 dBm
=3 M1 1 -1.982 MHz -38.70 dB
M2 1 2.399996 GHz -432.,13 dBm

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Band-edge Compliance

Project Number:
Applicant

Model Description
Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:
Operator:

Test Site:

Test Date:
Band-edge

In-band Frequency [MHZz]:

Max. in-band Level [dBm/100 kHz]:

Out-of-band Frequency [MHZz]:

Max. out-of-band Level [dBm/100 kHz]:

Attenuation [dB]:

GOM-1709-6878

peiker CEE GmbH

CEECOACH

cc2

15515 (BT2)

FCC 15.247, RSS-247

ANSI C63.10:2013, Section 7.8.6, 6.10.4
2-DH5, Channel: 78, 2480 MHz
Tnom/Vnom

A. Al Jamal

Eurofins Product Service GmbH
2017-10-19

Upper

2479.948

-4.175

2483.969

-62.717

-58.54

14:21:32 19.10.2017

MultiView Spectrum
Ref Level 10.00 dBm Offset 7.20 dB = RBW 100 kHz
AtL 12 dB  SWT 1.1 ms @ VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep
Limit Chetck PASS M1[1]
Line PASS 2.4799480 GHz
od T M2[ 16272 dBm
ﬁk 2.4839685 GHz
-10d /
20 dBm «
30 dBm ) \
40 d W V\
-s0d ﬁ | unm
-60 d W
o W 'w MJ\(M /]\’\1
-80d
2.47 GHz 1001 pts 3.5 MHz/ 2.505 GHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
M1 1 2.479948 GHz -4.18 dBm
D1 M1 1 4.0214 MHz -58.54 dB
M2 1 2.4839685 GHz -62.72 dBm

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Band-edge Compliance

Project Number:
Applicant

Model Description
Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:

GOM-1709-6878

peiker CEE GmbH

CEECOACH

cc2

15515 (BT2)

FCC 15.247, RSS-247

ANSI C63.10:2013, Section 7.8.6, 6.10.4
3-DH5, Channel: 0, 2402 MHz

Operating Conditions: Tnom/Vnom
Operator: A. Al Jamal
Test Site: Eurofins Product Service GmbH
Test Date: 2017-10-19
Band-edge Lower
In-band Frequency [MHz]: 2401.978
Max. in-band Level [dBm/100 kHz]: -4.443
Out-of-band Frequency [MHZz]: 2399.996
Max. out-of-band Level [dBm/100 kHz]: -43.087
Attenuation [dB]: -38.64

MultiView Spectrum

Ref Level 10.00 dBm ©Offset 7.20 dB RB¥ 100 kHz

AtL 12dB  SWT  1.01 ms VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep
Limit Cherk
Line

M1[1]

2.4019780 GHz

T~ M2[1—3:09-dBm

,ﬂ\, 2.3999960 GHz

A ]

14:27:30 19.10.2017

2.38 GHz 1001 pts 3.2 MHz/ 2.412 GHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-vValue | Function Function Result |
11 1 2.401978 GHz -4.44 dBm
=3 M1 1 -1.982 MHz -38.64 dB
M2 1 2.399996 GHz -43.09 dBm

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 68 of 219



<& eurofins

Band-edge Compliance

Project Number:

Applicant

Model Description

Model:

Test Sample ID:

Reference Standards:

Reference Method:
Operational Mode:

Operating Conditions:

Operator:
Test Site:

Test Date:
Band-edge

In-band Frequency [MHZz]:

Max. in-band Level [dBm/100 kHz]:

Out-of-band Frequency [MHZz]:

Max. out-of-band Level [dBm/100 kHz]:

Attenuation [dB]:

GOM-1709-6878
peiker CEE GmbH
CEECOACH

cc2

15515 (BT2)

FCC 15.247, RSS-247

ANSI C63.10:2013, Section 7.8.6, 6.10.4

3-DH5, Channel: 78, 2480 MHz
Tnom/Vnom

A. Al Jamal

Eurofins Product Service GmbH
2017-10-19

Upper

2479.983

-4.18

2483.969

-62.255

-58.08

14:22:02 19.10.2017

MultiView Spectrum
Ref Level 10.00 dBm Offset 7.20 dB = RBW 100 kHz
AtL 12 dB  SWT 1.1 ms @ VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep
Limit Chetck PASS M1[1]
Line PASS 2.4799830 GHz
od T M2[ 16225 dBm
/jX'L 2.4839685 GHz
-10d {
-20 d ’ l
-30d
a0 d /L(n"/ \"\
Al an\
o W %\ﬁs
o At . W MLU\V\M fﬂm\
PR g i
-80d
2.47 GHz 1001 pts 3.5 MHz/ 2.505 GHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
M1 1 2.479982 GHz -4.18 dBm
D1 1 3.9865 MHz -58.07 dB
M2 1 2.4839685 GHz -62.25 dBm

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

3.9 Test Conditions and Results - Conducted spurious emissions

3.9.1 Information

Test Information
Reference FCC 15.247(d) / ISED RSS-247 5.5
Measurement Method ANSI C63.10 6.10
Operator Abdullah Al Jamal
Date 2017-10-18
3.9.2 Limits
Limits
Power Measurement Out-of-band attenuation [dB]
Peak 20
RMS 30
3.9.3 Setup
Test Setup
Bluetooth Signaling SpectrumAnalyzer

EUT -

Directional

Couper

3.9.4 Equipment
Test Equipment

Description Manufacturer Model Identifier | Cal. Date | Cal. Due
CBT Bluetooth Tester R&S CBT EF00358 | 2017-03 | 2019-03
Spectrum Analyzer R&S FSW 43 EF00896 | 2017-08 | 2018-08

3.9.5 Procedure

Test Procedure

EUT set to test mode (Communication tester is used if needed)

Span set around lower band edge and detector is set to peak and max hold

Resolution bandwidth is set to 100 kHz

Markers are set to peak emission levels within frequency band and outside frequency band
Band edge attenuation is determined from level difference

ahrwdPRE

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3.9.6 Results
Test Results
Mode C[r':/m;\]el Verdict
DH5 2402 PASS
DH5 2441 PASS
DH5 2480 PASS
2-DH5 2402 PASS
2-DH5 2441 PASS
2-DH5 2480 PASS
3-DH5 2402 PASS
3-DH5 2441 PASS
3-DH5 2480 PASS

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Conducted Spurious Emissions

Project Number:
Applicant

Model Description
Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:

GOM-1709-6878

peiker CEE GmbH

CEECOACH

cc2

15515 (BT2)

FCC 15.247, RSS-247

ANSI C63.10:2013, Section 7.8.8
DH5, Channel: 0, 2402 MHz
Tnom/Vnom

Operator: A. Al Jamal
Test Site: Eurofins Product Service GmbH
Test Date: 2017-10-18
Max. in-band Frequency [MHz]: 2401.9
Max. in-band Level [dBm/100 kHz]: -2.9
Out-of-band Limit [dBm/100 kHz]: -22.9
MultiView [Spectrum E]I Spectrum 2 @1 D
Ref Level 10.00 dBm  Offset 7.20 dB ® RBW 100 kHz SGL
Att 12 dB ® SWT 60 s ® VBW 300 kHz Mode Auto Sweep  Count 1/1
1 Frequency Sweep
0 dam Limit Chetl PASS M1[1]-56.14 dBm.
Line PASS 2.376335 GHz
=204 M2[1]—59.32 dBm
-40 d i — 505579 GHz
60 dém s L
fpstisniaget | j J -
10.0 MHz 20001 pts 1.3 GHz/ 13.0 GHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
M1 1 2.376335 GHz -56.14 dBm
M2 1 2.505579 GHz -59.32 dBm
M3 1 4.803395 GHz -60.79 dBm
Md 1 2.246441 GHz -65.54 dBm
Ref Level 10,00 dBm  Offset 7.20 dB ® RBW 100 kHz SGL
Att 12 dB & SWT 60 s ® YBW 300 kHz Mode Auto Sweep  Count 1/1
1 Frequency Sweep @ 1Pk Clrw
Limit Cherk PASS M1[1] ‘ -66.86 dBm
0 dBm e PASS 75759187 GHzZ
-20 dBm
-40 dem
-60 d
" L Ll e SRR " o IR W s _“_‘wl Fotht 4-_‘_
-20 dem r‘
13.0 GHz 20001 pts 1.3 GHz/ 26.0 GHz

18:01:13 18.10.2017

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Conducted Spurious Emissions

Project Number:
Applicant

Model Description
Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:

GOM-1709-6878

peiker CEE GmbH

CEECOACH

cc2

15515 (BT2)

FCC 15.247, RSS-247

ANSI C63.10:2013, Section 7.8.8
DH5, Channel: 39, 2441 MHz
Tnom/Vnom

Operator: A. Al Jamal
Test Site: Eurofins Product Service GmbH
Test Date: 2017-10-18
Max. in-band Frequency [MHz]: 2440.9
Max. in-band Level [dBm/100 kHz]: -2.8
Out-of-band Limit [dBm/100 kHz]: -22.8
MultiView [Spectrum E]I Spectrum 2 @1 D

Ref Level 10.00 dBm  Offset 7.20 dB ® RBW 100 kHz
Att 12 dB ® SWT 60 = @ ¥BW 300 kHz Mode Auto Sweep

1 Frequency Sweep

SGL
Count 1/1

0 it Chetl PASS MI1[1]-53.41 dBm
. Line PASS 2.597154 GHz
=20 MZ[ 1] -59.83 dBm
-40d ot 4.881331 GHz.
M4 M3 =
-60 dem—¥ - j
PE0 dem
10.0 MHz 20001 pts 1.3 GHz/ 13.0 GHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
M1 1 2.597154 GHz -53.41 dBm
M2 1 4.881331 GHz -59.83 dBm
M3 1 2.28476 GHz -61.38 dBm
Md 1 880.611 MHz -61.57 dBm
Ref Level 10.00 dBm  Offset 7.20 dB ® RBW 100 kHz SGL
Att 12 dB & SWT 60 s ® YBW 300 kHz Mode Auto Sweep  Count 1/1
1 Frequency Sweep @ 1Pk Clrw
Limit Cherk PASS M1[1] ‘ -66.63 dBm
0 demtime PASS 25.833933 GHz
-20 dbm
-40 dBm
-60 d
kbl TTTRPORY Y e S M ™ . ~ L .ij" i L
Rt e o s Wkl
-a0 dbrm ‘
13.0 GHz 20001 pts 1.3 GHz/ 26.0 GHz

18:04:03 18.10.2017

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 73 of 219



<& eurofins

Conducted Spurious Emissions

Project Number:
Applicant

Model Description
Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:
Operator:

Test Site:

Test Date:

Max. in-band Frequency [MHz]:

Max. in-band Level [dBm/100 kHz]:

Out-of-band Limit [dBm/100 kHz]:

GOM-1709-6878

peiker CEE GmbH
CEECOACH

cc2

15515 (BT2)

FCC 15.247, RSS-247

ANSI C63.10:2013, Section 7.8.8
DH5, Channel: 78, 2480 MHz
Tnom/Vnom

A. Al Jamal

Eurofins Product Service GmbH
2017-10-18

2480.0

-2.6

-22.6

MultiView [ Spectrum

E]I Spectrum 2 @1

Ref Level 10.00 dBm  Offset 7.20 dB ® RBW 100 kHz SGL
Att 12 dB ® SWT 60 s ® VBW 300 kHz Mode Auto Sweep  Count 1/1

1 Frequency Sweep

0 it Chetl PASS MI1[1]-52.21 dBm
. Line PASS 2.505579 GHz
=20 MZ[ 1] -57.73 dBm
-40 d 4.959917 GHz.
W3 Mz
-60 dem v Il T L
o . e | - I
Pt e m
10.0 MHz 20001 pts 1.3 GHz/ 13.0 GHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
M1 1 2.505579 GHz -52.21 dBm
M2 1 4.959917 GHz -57.73 dBm
M3 1 2.323728 GHz -59.37 dBm
Md 1 12.400866 GHz -66.07 dBm
Ref Level 10.00 dBm  Offset 7.20 dB ® RBW 100 kHz SGL
Att 12 dB & SWT 60 s ® YBW 300 kHz Mode Auto Sweep  Count 1/1
1 Frequency Sweep @ 1Pk Clrw
Limit Cherk PASS M1[1] ‘ -67.28 dBm
0 demtime PASS 25.729938 GHz
-20 dbm
-40 dBm
-60 d
TR, bl . PP TTARRT WU A WPPY TgPTL ARTPAw " o L i PRTIr e
Wi e os " e
-80 dbm
13.0 GHz 20001 pts 1.3 GHz/ 26.0 GHz

18:06:38 18.10.2017

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
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Conducted Spurious Emissions

Project Number:
Applicant

Model Description
Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:

GOM-1709-6878

peiker CEE GmbH

CEECOACH

cc2

15515 (BT2)

FCC 15.247, RSS-247

ANSI C63.10:2013, Section 7.8.8
2-DH5, Channel: 0, 2402 MHz
Tnom/Vnom

Operator: A. Al Jamal
Test Site: Eurofins Product Service GmbH
Test Date: 2017-10-18
Max. in-band Frequency [MHz]: 2401.9
Max. in-band Level [dBm/100 kHz]:  -6.3
Out-of-band Limit [dBm/100 kHz]: -26.3
MultiView [Spectrum E]I Spectrum 2 @1 D

Ref Level 10.00 dBm
12 dB ® SWT

Att

1 Frequency Sweep

Offset 7.20 dB ® RBW 100 kHz
60 5 ® VBW 300 kHz Mode Auto Sweep

SGL
Count 1/1

od Limit Check PASS M1[1] -50.46 dBm
Line PASS 2399716 GHz
20 d MZ[1]—56.94 dBm
-40d = 558186 GHz.
§
-60 dbm ¥ = 14
] . 1
B0 dem | ——
10.0 MHz 20001 pts 1.3 GHz/ 13.0 GHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
M1 1 2.399716 GHz -50.46 dBm
M2 1 2,558186 GHz -56.94 dBm
M3 1 4.803395 GHz -67.83 dBm
Md 1 9.914055 GHz -68.60 dBm
Ref Level 10.00 dBm Offset 7.20 dB ® RBW 100 kHz SGL

Att 12 dB & SWT 60 s ® YBW 300 kHz Mode Auto Sweep  Count 1/1

1 Frequency Sweep @ 1Pk Clrw

Limit Cherk PASS M1[1] ‘ -67.38 dBm
0 demtime PASS 25.628544 GHz
-20 dBm
-40 dBm
-60 d L

by

- " _— i s gl - bbbl i, e
Mg e il o
-80 dem
13.0 GHz 20001 pts 1.3 GHz/ 26.0 GHz

18:13:23 18.10.2017

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
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Conducted Spurious Emissions

Project Number:
Applicant

Model Description
Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:
Operator:

Test Site:

Test Date:

Max. in-band Frequency [MHz]:

GOM-1709-6878
peiker CEE GmbH
CEECOACH

cc2

15515 (BT2)

FCC 15.247, RSS-247
ANSI C63.10:2013, Section 7.8.8
2-DH5, Channel: 39, 2441 MHz

Tnom/Vnom
A. Al Jamal

Eurofins Product Service GmbH

2017-10-18
2440.9

Max. in-band Level [dBm/100 kHz]:  -5.8
Out-of-band Limit [dBm/100 kHz]: -25.8

MultiView [ Spectrum

E]I Spectrum 2 @1

Ref Level 10.00 dBm
Att 12 dB @ SWT

1 Frequency Sweep

Offset 7.20 dB ® RBW 100 kHz
60 5 ® VBW 300 kHz Mode Auto Sweep

SGL
Count 1/1

0 it Chetl PASS MI1[1]-58.77 dBm
Line PASS 2.597154 GHz
20 d MZ[1]—63.95 dBm
-40d 285409 GHz.
mz | h M3
-60 dBrm 24
— | . X
P50 dem ‘
10.0 MHz 20001 pts 1.3 GHz/ 13.0 GHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
M1 1 2.597154 GHz -58.77 dBm
M2 1 2.285409 GHz -63.95 dBm
M3 1 4.881981 GHz -63.98 dBm
Md 1 12.095616 GHz -70.25 dBm
Ref Level 10.00 dBm  Offset 7.20 dB ® RBW 100 kHz SGL
Att 12 dB & SWT 60 s ® YBW 300 kHz Mode Auto Sweep  Count 1/1
1 Frequency Sweep @ 1Pk Clrw
Limit Cherk PASS M1[1] ‘ -66.82 dBm
0 demtime PASS 24.831683 GHz
-20 dBrm
-40 dBm
-60 d
TIRRRY AR b s o L sl e mm e L‘w‘““w
-80 dby
13.0 GHz 20001 pts 1.3 GHz/ 26.0 GHz

18:16:28 18.10.2017

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02
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Conducted Spurious Emissions

Project Number:
Applicant

Model Description
Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:
Operator:

Test Site:

Test Date:

Max. in-band Frequency [MHz]:

Max. in-band Level [dBm/100 kHz]:

Out-of-band Limit [dBm/100 kHz]:

GOM-1709-6878

peiker CEE GmbH
CEECOACH

cc2

15515 (BT2)

FCC 15.247, RSS-247

ANSI C63.10:2013, Section 7.8.8
2-DH5, Channel: 78, 2480 MHz
Tnom/Vnom

A. Al Jamal

Eurofins Product Service GmbH
2017-10-18

2479.9

-5.6

-25.6

MultiView [ Spectrum

E]I Spectrum 2 @1

Ref Level 10.00 dBm  Offset 7.20 dB ® RBW 100 kHz SGL
Att 12 dB ® SWT 60 s ® VBW 300 kHz Mode Auto Sweep  Count 1/1

1 Frequency Sweep

1 Frequency Sweep

Ref Level 10,00 dBm  Offset 7.20 dB ® RBW 100 kHz SGL
Att 12 dB & SWT 60 s ® YBW 300 kHz Mode Auto Sweep  Count 1/1

0 it Chetl PASS MI1[1]__-56.51 dBm.
Line PASS 2.636122 GHz
20d MZ[1]—57.30 dBm
-40 d 505579 GHz.
Mz il rl M
-60 dBrm ¥
“ Ju,lﬂmi ] N .
et o
10.0 MHz 20001 pts 1.3 GHz/ 13.0 GHz
2 Marker Table
Type | Ref | Trc | X-Value Y-Value | Function Function Result |
M1 1 2.636122 GHz -56.51 dBm
M2 1 2.505579 GHz -57.30 dBm
M3 1 2.323728 GHz -62.68 dBm
Md 1 4.960566 GHz -64.15 dBm

@ 1Pk Clrw

Limit Cherk PASS M1[1] ‘ -66.30 dBm
0 dBmrre PASS 25.807285 GHz
-20 dem
-40 dem
-60 d -
n v " Lol L, STTPRRPRT LY L ‘m—%“ L e oupuaibibig
g e N iman Kubat?
-20 dem |
13.0 GHz 20001 pts 1.3 GHz/ 26.0 GHz

18:18:56 18.10.2017

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02
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Conducted Spurious Emissions

Project Number:
Applicant

Model Description
Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:

GOM-1709-6878

peiker CEE GmbH

CEECOACH

cc2

15515 (BT2)

FCC 15.247, RSS-247

ANSI C63.10:2013, Section 7.8.8
3-DH5, Channel: 0, 2402 MHz

Operating Conditions: Tnom/Vnom
Operator: A. Al Jamal
Test Site: Eurofins Product Service GmbH
Test Date: 2017-10-18
Max. in-band Frequency [MHz]: 2401.9
Max. in-band Level [dBm/100 kHz]:  -5.6
Out-of-band Limit [dBm/100 kHz]: -25.6
MultiView [Spectrum E]I Spectrum 2 @1 D
Ref Level 10.00 dBm  Offset 7.20 dB ® RBW 100 kHz SGL
Att 12 dB ® SWT 60 s ® VBW 300 kHz Mode Auto Sweep  Count 1/1
1 Frequency Sweep
0 dop AL Chele PASS MI1[1]__-49.60 dBm
Line PASS 2.399716 GHz
-20 dBm M2 1] —-59.33 dBm
2.558186 GHz
-40 dem 1
A
60 d m' MTS
hapterttinmi ! — i >
10.0 MHz 20001 pts 1.3 GHz/ 13.0 GH=z
2 Marker Table
Type | Ref | Trc | *¥-Value | ¥-Value Function Function Result [
M1 1 2.399716 GHz -49.60 dBm
M2 1 2.558186 GHz -59.33 dBm
M3 1 4.803395 GHz -67.10 dBm
Ref Level 10,00 dBm  Offset 7.20 dB ® RBW 100 kHz SGL
Att 12 dB & SWT 60 s ® YBW 300 kHz Mode Auto Sweep  Count 1/1
1 Frequency Sweep @ 1Pk Clrw
Limit Cherk PASS
0 dBmirres PSS
-20 dem
-40 dem
-60 d
" " sl PRI Lo L PR L PRPORTIIPTN L oy "‘“_,_,,,“‘__w"‘“
-20 dem
13.0 GHz 20001 pts 1.3 GHz/ 26.0 GHz

18:21:58 18.10.2017
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Conducted Spurious Emissions

Project Number:
Applicant

Model Description
Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:

GOM-1709-6878

peiker CEE GmbH

CEECOACH

cc2

15515 (BT2)

FCC 15.247, RSS-247

ANSI C63.10:2013, Section 7.8.8
3-DH5, Channel: 39, 2441 MHz
Tnom/Vnom

Operator: A. Al Jamal
Test Site: Eurofins Product Service GmbH
Test Date: 2017-10-18
Max. in-band Frequency [MHz]: 2441.0
Max. in-band Level [dBm/100 kHz]: -5.4
Out-of-band Limit [dBm/100 kHz]: -25.4
MultiView [Spectrum E]I Spectrum 2 @1 D

Ref Level 10.00 dBm  Offset 7.20 dB ® RBW 100 kHz
Att 12 dB ® SWT 60 = @ ¥BW 300 kHz Mode Auto Sweep

1 Frequency Sweep

SGL
Count 1/1

od Limit Check PASS M1[1] -54.51 dBm
Line PASS 2.597154 GHz
20 d MZ[1]—63.38 dBm
-40d T 4.881981 GHz.
M2
-60 dem e J M{*
g el -
10.0 MHz 20001 pts 1.3 GHz/ 13.0 GHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
M1 1 2.597154 GHz -54.51 dBm
M2 1 4.881981 GHz -63.38 dBm
M3 1 2.28476 GHz -64.67 dBm
Md 1 9.914055 GHz -67.95 dBm
Ref Level 10.00 dBm  Offset 7.20 dB ® RBW 100 kHz SGL
Att 12 dB & SWT 60 s ® YBW 300 kHz Mode Auto Sweep  Count 1/1
1 Frequency Sweep @ 1Pk Clrw
Limit Cherk PASS M1[1] ‘ -66.78 dBm
0 demtime PASS 25.708835 GHz
-20 dBrm
-40 dBm
-60 d
ik
o " L [ " Lohiy _mm “-..-u“l..—— Ll ™ e, —...:-. sy Mgy ol
a0 dbm A |
13.0 GHz 20001 pts 1.3 GHz/ 26.0 GHz

18:25:26 18.10.2017
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Conducted Spurious Emissions

Project Number:
Applicant

Model Description
Model:

Test Sample ID:
Reference Standards:
Reference Method:
Operational Mode:
Operating Conditions:
Operator:

Test Site:

Test Date:

Max. in-band Frequency [MHz]:

Max. in-band Level [dBm/100 kHz]:

Out-of-band Limit [dBm/100 kHz]:

GOM-1709-6878

peiker CEE GmbH
CEECOACH

cc2

15515 (BT2)

FCC 15.247, RSS-247

ANSI C63.10:2013, Section 7.8.8
3-DH5, Channel: 78, 2480 MHz
Tnom/Vnom

A. Al Jamal

Eurofins Product Service GmbH
2017-10-18

2480.0

-5.1

-25.1

MultiView [ Spectrum

E]I Spectrum 2 @1

Ref Level 10.00 dBm  Offset 7.20 dB ® RBW 100 kHz SGL
Att 12 dB ® SWT 60 s ® VBW 300 kHz Mode Auto Sweep  Count 1/1

1 Frequency Sweep

o dDmLimit Chetk PASS M1[1]__ -57.77 dBm
Line PASS 2.506228 GHz
-20 dem M2[ 1]—=57.90 dBm
4,959917 GHz
-40 dBm ]
M2
0d v T
frugmatitimrth ‘Mwh:‘ —
10.0 MHz 20001 pts 1.3 GHz/ 13.0 GH=z
2 Marker Table
Type | Ref | Trc | X-Value ¥-Value Function Function Result [
M1 1 2.506228 GHz -57.77 dBm
M2 1 4.959917 GHz =-57.90 dBm
M3 1 2.324378 GHz -61.64 dBm
Ref Level 10.00 dBm  Offset 7.20 dB ® RBW 100 kHz SGL
Att 12 dB & SWT 60 s ® YBW 300 kHz Mode Auto Sweep  Count 1/1
1 Frequency Sweep @ 1Pk Clrw
Limit Cherk PASS M1[1] ‘ -66.29 dBm
0 demtime PASS 25.770236 GHZ
-20 dBrm
-40 dBm
-60 d L
" PRI NP Ly TPTTRP T VPP oy . mw" ol L s NS
Mol ] NP haa
Brn |
13.0 GHz 20001 pts 1.3 GHz/ 26.0 GHz

18:28:20 18.10.2017
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3.10 Test Conditions and Results - Transmitter radiated emissions

3.10.1 Information

Test Information

Reference FCC 15.247(d) / ISED RSS-GEN 8.9
Measurement Method ANSI C63.10 6.4, 6.5, 6.6
Operator Abdullah Al Jamal
Date 2017-10-25
3.10.2 Limits
Limits
Frequency [MHz] Detector Field strength [dBuV/m] Measuren;r(;r;t distance
0.009 - 0.09 Average 2400/F[kHz] 300
0.09 - 0.110 Quasi-Peak 2400/F[kHz] 300
0.110 - 0.490 Average 2400/F[kHZz] 300
0.490 - 1.705 Quasi-Peak 24000/F[kHz] 30
1.705 - 30.0 Quasi-Peak 30 30
30-88 Quasi-Peak 100 3
88 - 216 Quasi-Peak 150 3
216 - 960 Quasi-Peak 200 3
960 - 1000 Quasi-Peak 500 3
>1000 Average 500 3
3.10.3 Setup

Test Setup 30 - 1000 MHz

Receiver

Tower+
Turn Table
Controller

Amplifier

Semi anechoic chamber (3 meter)

(_‘ruﬁb\e{)

I
\. Polarization

Matrix

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Test Setup > 1 GHz

Semi anechoic chamber (3 meter)

H
i
Q Turnlable)

EUT

Amplifier
Matrix

Receiver Ground Plane

Tower+
Turn Table
Controller

3.10.4 Equipment

Test Equipment 30 - 1000 MHz
Description Manufacturer Model Identifier | Cal. Date | Cal. Due
CBT Bluetooth Tester R&S CBT EF00358 | 2017-03 | 2019-03
Anechoic Chamber Frankonia AC1 EF00062 | 2017-02 2020-02
Measurement Receiver R&S ESU 26 EF00887 | 2017-07 2018-07
Antenna R&S HK 116 EF00012 | 2016-05 | 2019-05
Antenna R&S HL 223 EF00212 | 2016-04 | 2019-04

Test Equipment > 1 GHz

Description Manufacturer Model Identifier | Cal. Date | Cal. Due
CBT Bluetooth Tester R&S CBT EF00358 | 2017-03 | 2019-03
Anechoic Chamber Frankonia AC1 EF00062 | 2017-02 2020-02
Measurement Receiver R&S ESU 26 EF00887 | 2017-07 2018-07
Antenna R&S BBHA 9120D EF01153 | 2017-08 | 2018-08
Antenna Amplifier Research AT4560 EF00302 | 2017-03 | 2018-03

3.10.5 Procedure

Test Procedure 30 - 1000 MHz

EUT is placed on a non conducting support at the center of a turn table 0.8 m above the ground
EUT set to test mode

The receiver is set to peak detection with max hold

The EUT is rotated through 360° and the height of the antenna is varied from 1 mto 4 m

All significant emissions are measured again using the corresponding final detector

a s wbdRE

Test Procedure > 1 GHz

EUT is placed on a non conducting support at the center of a turn table 1.5 m above the ground
EUT set to test mode

The receiver is set to peak detection with max hold

The EUT is rotated through 360° and the height of the antenna is varied from 1 mto 4 m

All significant emissions are measured again using the corresponding final detector

abrwbdpeE

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02
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3.10.6 Results

Test Results - DH5

Channel Emission Level Det. Pol. Limit Margin
[MHz] [MHz] [dBuV/m] [dBuV/m] [dB]
2402 135.707 32.39 pk hor 43.52 -11.13
2402 163.181 34.89 pk hor 43.52 -08.63
2402 2284.8 56.20 pk hor 74.00 -17.80
2402 2284.8 45.00 avg hor 54.00 -09.00
2480 171.44 35.51 pk hor 43.52 -08.01
2480 331.2 24.83 pk ver 46.00 -21.17
2480 2285 57.28 pk hor 74.00 -16.72
2480 2285 51.83 avg hor 54.00 -02.17
2480 2483.8 62.13 pk hor 74.00 -11.87
2480 2483.8 39.31 RMS hor 54.00 -14.69
2480 2483.8 54.88 pk ver 74.00 -19.12
2480 2483.8 39.31 RMS ver 54.00 -14.69
2480 2490.4 39.37 RMS hor 54.00 -14.63

Test Results - 2-DH5

Channel Emission Level Det. Pol. Limit Margin
[MHz] [MHz] [dBuVv/m] [dBuV/m] [dB]
2402 119.76 32.35 pk hor 43.52 -11.17
2402 135.06 35.42 pk hor 43.52 -08.10
2402 162.94 35.86 pk hor 43.52 -07.66
2402 251.2 26.91 pk hor 46.00 -19.09
2402 2284.8 57.29 pk hor 74.00 -16.71
2402 2284.8 46.41 avg hor 54.00 -07.59
2441 133.02 34.23 pk hor 43.52 -09.29
2441 408 30.35 pk ver 46.00 -15.65
2480 135.4 37.09 pk hor 43.52 -06.43
2480 2285 57.42 pk hor 74.00 -16.58
2480 2285 51.73 avg hor 54.00 -02.27
2480 2483.8 54.25 pk ver 74.00 -19.75
2480 2483.8 39.31 RMS ver 54.00 -14.69
2480 2483.9 61.02 pk hor 74.00 -12.98
2480 2483.9 39.31 RMS hor 54.00 -14.69
2480 2490.8 39.37 RMS hor 54.00 -14.63

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Test Results - 3-DH5

Channel Emission Level Det. Pol. Limit Margin
[MHz] [MHz] [dBuVv/m] [dBuV/m] [dB]
2402 164.98 34.65 pk hor 43.52 -08.87
2402 2284.8 57.48 pk hor 74.00 -16.52
2402 2284.8 46.12 avg hor 54.00 -07.88
2441 169.4 37.18 pk hor 43.52 -06.34
2441 171.44 35.46 pk hor 43.52 -08.06
2480 162.94 34.71 pk hor 43.52 -08.81
2480 329.6 28.38 pk ver 46.00 -17.62
2480 334.4 33.08 pk hor 46.00 -12.92
2480 2285 57.59 pk hor 74.00 -16.41
2480 2285 52.49 avg hor 54.00 -01.51
2480 2483.7 54.63 pk ver 74.00 -19.37
2480 2483.7 39.31 RMS ver 54.00 -14.69
2480 2483.8 61.42 pk hor 74.00 -12.58
2480 2483.8 39.31 RMS hor 54.00 -14.69
2480 2490.8 39.37 RMS hor 54.00 -14.63

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3.11 Test Conditions and Results - Receiver radiated emissions

3.11.1 Information

Test Information
Reference ISED RSS-247 3.1
Measurement Method ANSI C63.10 6.5, 6.6
Operator Abdullah Al Jamal
Date 2017-10-25
3.11.2 Limits
Limits
Frequency [MHz] Detector Field strength [dBuV/m] Measuren;r(;r;t distance
30-88 Quasi-Peak 100 3
88 - 216 Quasi-Peak 150 3
216 - 960 Quasi-Peak 200 3
960 - 1000 Quasi-Peak 500 3
>1000 Average 500 3
3.11.3 Setup

Test Setup 30 - 1000 MHz

Semi anechoic chamber (3 meter)

)
H
Qurnmb\e)

I
\‘ Polarization

Amplifier
Matrix

Receiver

Tower+
Turn Table
Controller

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Test Setup > 1 GHz
Semi anechoic chamber (3 meter)
(_Turn:lable)
[ =
“atis
Receiver 5 | Ground Plane
Towers
3.11.4 Equipment
Test Equipment 30 - 1000 MHz
Description Manufacturer Model Identifier | Cal. Date | Cal. Due
CBT Bluetooth Tester R&S CBT EF00358 | 2017-03 2019-03
Anechoic Chamber Frankonia AC1 EF00062 | 2017-02 2020-02
Measurement Receiver R&S ESU 26 EF00887 | 2017-07 2018-07
Antenna R&S HK 116 EF00012 | 2016-05 2019-05
Antenna R&S HL 223 EF00187 | 2016-05 2019-05
Test Equipment > 1 GHz
Description Manufacturer Model Identifier | Cal. Date | Cal. Due
CBT Bluetooth Tester R&S CBT EF00358 | 2017-03 2019-03
Anechoic Chamber Frankonia AC1 EF00062 | 2017-02 2020-02
Measurement Receiver R&S ESU 26 EF00887 2017-07 2018-07
Antenna R&S BBHA 9120D EF01153 | 2017-08 2018-08
40GHz High Gain Antenna Amplifier Research AT4560 EF00302 | 2017-03 | 2018-03

3.11.5 Procedure

Test Procedure 30 - 1000 MHz

EUT is placed on a non conducting support at the center of a turn table 0.8 m above the ground
EUT set to test mode

The receiver is set to peak detection with max hold

The EUT is rotated through 360° and the height of the antenna is varied from 1 mto 4 m

All significant emissions are measured again using the corresponding final detector

a s wbdRE

Test Procedure > 1 GHz

EUT is placed on a non conducting support at the center of a turn table 1.5 m above the ground
EUT set to test mode

The receiver is set to peak detection with max hold

The EUT is rotated through 360° and the height of the antenna is varied from 1 mto 4 m

All significant emissions are measured again using the corresponding final detector

abrwbdhe
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3.11.6 Results

Pradiie
rFroauc

Test Results

Channel Emission Level Det. Pol. Limit Margin
[MHz] [MHz] [dBuV/m] [dBuV/m] [dB]
2441 64 27.75 pk ver 40.00 -12.25
2441 99.02 28.31 pk hor 43.50 -15.19
2441 240 28.96 pk hor 46.00 -17.04
2441 1498 38.78 pk hor 53.98 -15.20
2441 2290 39.72 pk ver 53.98 -14.26
2441 6368 47.13 pk ver 53.98 -06.85
2441 6832 47.83 pk hor 53.98 -06.15
2441 9764 45.96 pk hor 53.98 -08.02
2441 9944 44.02 pk ver 53.98 -09.96
2441 14165 47.83 pk hor 53.98 -06.15
2441 14471 48.64 pk ver 53.98 -05.34

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02
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ANNEX A Transmitter spurious emissions

Spurious emissions according to FCC 15.247

Project number:

GOM-1709-6878

Index 68

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.4°C, Vnom: 5.0 VDC
Antenna: Rohde & Schwarz HK 116, Horizontal
Measurement distance: 3m
Mode: TX; BT (customer label BT2); 2480 MHz; DH5
Test Date: 2017-10-24
Note:
120 m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
110 f
100§
ol
o
E t
> -
2 0t
noF
01 7
0 C s WM’\/W/VWW
- MMW/\WWM
20+
10 f
0 C
30M 60 M 80M 100M 120M 140 M 160 M 180 M 200M
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
171.44 MHz 35.51 dBuV/m 43.52 dBuV/m -8.01 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02
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Spurious emissions according to FCC 15.247

Project number:

GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.4°C, Vnom: 5.0 VDC
Antenna: Rohde & Schwarz HK 116, Horizontal
Measurement distance: 3m
Mode: TX; BT (customer label BT2); 2480 MHz; 3-DH5
Test Date: 2017-10-24
Note:
Index 70
120 m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
110 f
100 f
oot
ol
E t
> L
a 0
m F
0T 1
30 - ; " WWWVWWWW
201+
1of
0 C
30M 60 M 80M 100 M 120M 140 M 160 M 180 M 200M
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
162.94 MHz 34.71 dBpVv/m 43.52 dBuV/m -8.81 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02
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Spurious emissions according to FCC 15.247

Project number:

GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.4°C, Vnom: 5.0 VDC
Antenna: Rohde & Schwarz HK 116, Horizontal
Measurement distance: 3m
Mode: TX; BT (customer label BT2); 2480 MHz; 2-DH5
Test Date: 2017-10-24
Note:
Index 69
120 m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
110 f
100 f
o0
a0l
E t
> L
a 0
m F
40 -
© o o MMMWWWNA
- MMWWMWWW
201+
1of
0 C
30M 60 M 80M 100M 120M 140 M 160 M 180 M 200M
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
167.36 MHz 35.5 dBpv/m 95 dBpV/m -59.5 dB
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Spurious emissions according to FCC 15.247

Project number:

GOM-1709-6878

Index 65

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.4°C, Vnom: 5.0 VDC
Antenna: Rohde & Schwarz HK 116, Horizontal
Measurement distance: 3m
Mode: TX; BT (customer label BT2); 2441 MHz; DH5
Test Date: 2017-10-24
Note:
120 m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
110 f
100 f
o0
a0l
E t
> L
a 0
m F
40 -
30 N oy A, MWMWW
- T S T A e
201+
1of
0 C
30M 60 M 80M 100M 120M 140 M 160 M 180 M 200M
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
173.48 MHz 34.57 dBpv/m 95 dBpV/m -60.43 dB
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Pradiie
rroaQuc

Spurious emissions according to FCC 15.247

Project number:

GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.4°C, Vnom: 5.0 VDC
Antenna: Rohde & Schwarz HK 116, Horizontal
Measurement distance: 3m
Mode: TX; BT (customer label BT2); 2441 MHz; 3-DH5
Test Date: 2017-10-24
Note:
Index 67

120 m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak

110 f

100 f

oot

ol
E t
> L
a 0
E -
o C
2 60
w C
s s0--
8 TF
w C

40 » 4 ’)3

e I B AP
201+
1of
0 C
30M 60 M 80M 100 M 120M 140 M 160 M 180 M 200M
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
167.36 MHz 36.76 dBpV/m 95 dBpV/m -58.24 dB Pass
169.4 MHz 37.18 dBpVv/m 43.52 dBuV/m -6.34 dB Pass
171.44 MHz 35.46 dBuV/m 43.52 dBuV/m -8.06 dB Pass
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Spurious emissions according to FCC 15.247

Project number:

GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.4°C, Vnom: 5.0 VDC
Antenna: Rohde & Schwarz HK 116, Horizontal
Measurement distance: 3m
Mode: TX; BT (customer label BT2); 2441 MHz; 2-DH5
Test Date: 2017-10-24
Note:
Index 66

120 m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak

110 f

100 f

o0

a0l
E t
> L
a 0
m F

40 -

C 1
30k ] r e Rt AN AAAAT A AR AN
s MWWWWW
201+
1of
0 C
30M 60 M 80M 100M 120M 140 M 160 M 180 M 200M
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
143.22 MHz 32.96 dBpVv/m 95 dBpV/m -62.04 dB
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Spurious emissions according to FCC 15.247

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1709-6878

peiker CEE GmbH
CEECOACH
CccC2

Eurofins Product Service GmbH

Abdullah Al Jamal

Tnom: 24.4°C, Vnom: 5.0 VDC
Rohde & Schwarz HK 116, Horizontal

3m

Mode: TX; BT (customer label BT2); 2402 MHz; DH5
Test Date: 2017-10-24
Note:
Index 62

120 = FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak

1101

1001

90

80
’E\ -
% C
2 01
E -
o C
o 60
o r
T ¢
5 50
8 C
w r

40 - 1 >

r WNVJ\/\J\,NW
P A A e A
. MMWWVWM/\/‘WWM
201+
10+
oF
30M 60M 80M 100 M 140M 160M 180 M 200M
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
135.707 MHz 32.39 dBuV/m 43.52 dBpVv/m -11.13dB Pass
163.181 MHz 34.89 dBuV/m 43.52 dBpV/m -8.63 dB Pass
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Spurious emissions according to FCC 15.247

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1709-6878

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 24.4°C, Vnom: 5.0 VDC
Rohde & Schwarz HK 116, Horizontal
3m

Mode: TX; BT (customer label BT2); 2402 MHz; 3-DH5
Test Date: 2017-10-24
Note:
Index 64
120 = FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
1101
1001
90
80
’E‘ -
% C
2 01
E -
o C
o 60
o r
T o
5 50
8 C
w r
40
r 2 3
[ FAAANANAAN A
.- 4 K MW
r %WWW
201+
10+
oF
30M 60M 80M 100 M 120M 140M 160M 180 M 200M
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
158.86 MHz 34.67 dBpV/m 95 dBuV/m -60.33 dB Pass
164.98 MHz 34.65 dBpV/m 43.52 dBpV/m -8.87 dB Pass
85.42 MHz 27.66 dBuV/m 95 dBuV/m -67.34 dB Pass
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Spurious emissions according to FCC 15.247

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1709-6878

peiker CEE GmbH
CEECOACH
CccC2

Eurofins Product Service GmbH

Abdullah Al Jamal

Tnom: 24.4°C, Vnom: 5.0 VDC
Rohde & Schwarz HK 116, Horizontal

3m

Index 63

Mode: TX; BT (customer label BT2); 2402 MHz; 2-DH5
Test Date: 2017-10-24
Note:
120 = FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
119.76 MHz 32.35 dBuV/m 43.52 dBpVv/m -11.17 dB Pass
162.94 MHz 35.86 dBuV/m 43.52 dBpV/m -7.66 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 96 of 219



<& eurofins

Spurious emissions according to FCC 15.247

Project number:

GOM-1709-6878

Applicant: peiker CEE GmbH

EUT Name: CEECOACH

Model: cc2

Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal

Test Conditions: Tnom: 24.4°C, Vnom: 5.0 VDC
Antenna: Rohde & Schwarz HK 116, Horizontal

Measurement distance:

3m

Mode: TX; BT (customer label BT2); 2480 MHz; DH5
Test Date: 2017-10-24
Note:
Index 71
= FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
41.56 MHz 34.12 dBpV/m 95 dBuVv/m -60.88 dB Pass
55.84 MHz 33.67 dBuV/m 95 dBuVv/m -61.33 dB Pass
69.1 MHz 30.49 dBuV/m 95 dBuV/m -64.51 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1709-6878

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 24.4°C, Vnom: 5.0 VDC
Rohde & Schwarz HK 116, Horizontal
3m

Mode: TX; BT (customer label BT2); 2480 MHz; 3-DH5
Test Date: 2017-10-24
Note:
Index 73

120 = FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
107.86 MHz 32.7 dBuV/m 95 dBuV/m -62.3 dB Pass
37.48 MHz 32.75 dBpV/m 95 dBuV/m -62.25 dB Pass
54.14 MHz 34.44 dBuV/m 95 dBuV/m -60.56 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number:

GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.4°C, Vnom: 5.0 VDC
Antenna: Rohde & Schwarz HK 116, Horizontal
Measurement distance: 3m
Mode: TX; BT (customer label BT2); 2480 MHz; 2-DH5
Test Date: 2017-10-24
Note:
Index 72

120 m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
135.4 MHz 37.09 dBpv/m 43.52 dBuV/m -6.43 dB Pass
59.92 MHz 41.55 dBuv/m 95 dBpV/m -53.45 dB Pass
71.82 MHz 31.61 dBuV/m 95 dBuV/m -63.39 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number:

GOM-1709-6878

Index 74

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.4°C, Vnom: 5.0 VDC
Antenna: Rohde & Schwarz HK 116, Horizontal
Measurement distance: 3m
Mode: TX; BT (customer label BT2); 2441 MHz; DH5
Test Date: 2017-10-24
Note:

120 m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference
59.58 MHz 33.76 dBpVv/m 95 dBpV/m -61.24 dB

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Pradiie
rFroauc

Spurious emissions according to FCC 15.247

Project number:

Applicant:

EUT Name:

Model:
Test Site:
Operator:

Test Conditions:

Antenna:

Measurement distance:

GOM-1709-6878

peiker CEE GmbH
CEECOACH

CcC2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 24.4°C, Vnom: 5.0 VDC

Rohde & Schwarz HK 116, Horizontal

3m

Mode: TX; BT (customer label BT2); 2441 MHz; 3-DH5
Test Date: 2017-10-24
Note:
Index 76
= FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
37.14 MHz 33.45 dBpV/m 95 dBuV/m -61.55 dB Pass
38.5 MHz 34.94 dBpV/m 95 dBuV/m -60.06 dB Pass
54.48 MHz 33.86 dBuV/m 95 dBuV/m -61.14 dB Pass
71.82 MHz 30.91 dBuV/m 95 dBuV/m -64.09 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1709-6878

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 24.4°C, Vnom: 5.0 VDC
Rohde & Schwarz HK 116, Horizontal
3m

Mode: TX; BT (customer label BT2); 2441 MHz; 2-DH5
Test Date: 2017-10-24
Note:
Index 75
120 = FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
133.02 MHz 34.23 dBpV/m 43.52 dBpVv/m -9.29 dB Pass
53.46 MHz 34.15 dBpv/m 95 dBuV/m -60.85 dB Pass
69.1 MHz 33.05 dBuV/m 95 dBuV/m -61.95 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number:

GOM-1709-6878

Index 77

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.4°C, Vnom: 5.0 VDC
Antenna: Rohde & Schwarz HK 116, Horizontal
Measurement distance: 3m
Mode: TX; BT (customer label BT2); 2402 MHz; DH5
Test Date: 2017-10-24
Note:
m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
54.48 MHz 36.53 dBpv/m 95 dBpV/m -58.47 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Pradiie
rFroauc

Spurious emissions according to FCC 15.247

Project number:

GOM-1709-6878

Applicant: peiker CEE GmbH

EUT Name: CEECOACH

Model: cc2

Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal

Test Conditions: Tnom: 24.4°C, Vnom: 5.0 VDC
Antenna: Rohde & Schwarz HK 116, Horizontal

Measurement distance:

3m

Mode: TX; BT (customer label BT2); 2402 MHz; 3-DH5
Test Date: 2017-10-24
Note:
Index 79
120 = FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
37.14 MHz 33.81 dBuV/m 95 dBuV/m -61.19 dB Pass
39.86 MHz 35.2 dBuV/m 95 dBuV/m -59.8 dB Pass
54.48 MHz 36.47 dBuV/m 95 dBuV/m -58.53 dB Pass
71.82 MHz 33.93 dBuV/m 95 dBuV/m -61.07 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Pradiie
rFroauc

Spurious emissions according to FCC 15.247

Project number:

Applicant:

EUT Name:

Model:
Test Site:
Operator:

Test Conditions:

GOM-1709-6878

peiker CEE GmbH
CEECOACH

CcC2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 24.4°C, Vnom: 5.0 VDC

Antenna: Rohde & Schwarz HK 116, Horizontal
Measurement distance: 3m
Mode: TX; BT (customer label BT2); 2402 MHz; 2-DH5
Test Date: 2017-10-24
Note:
Index 78
120 = FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
135.06 MHz 35.42 dBpV/m 43.52 dBpVv/m -8.1dB Pass
59.58 MHz 31.21 dBpV/m 95 dBuV/m -63.79 dB Pass
69.1 MHz 33.01 dBuV/m 95 dBuV/m -61.99 dB Pass
71.82 MHz 32.11 dBpV/m 95 dBuV/m -62.89 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number:

GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.4°C, Vnom: 5.0 VDC
Antenna: Rohde & Schwarz HL 223, Horizontal
Measurement distance: 3m
Mode: TX; BT (customer label BT2); 2480 MHz; DH5
Test Date: 2017-10-24
Note:
Index 86
m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
881.6 MHz 50.26 dBpVv/m 95 dBpV/m -44.74 dB Pass
896 MHz 30.98 dBpVv/m 95 dBpV/m -64.02 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number:

GOM-1709-6878

Index 88

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.4°C, Vnom: 5.0 VDC
Antenna: Rohde & Schwarz HL 223, Horizontal
Measurement distance: 3m
Mode: TX; BT (customer label BT2); 2480 MHz; 3-DH5
Test Date: 2017-10-24
Note:
m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference
227.2 MHz 29.58 dBuV/m 95 dBuVv/m -65.42 dB
334.4 MHz 33.08 dBuV/m 46 dBuV/m -12.92 dB

Peak Status

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number:

Applicant:

EUT Name:

Model:
Test Site:
Operator:

Test Conditions:

Antenna:

Measurement distance:

GOM-1709-6878

peiker CEE GmbH
CEECOACH

CcC2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 24.4°C, Vnom: 5.0 VDC
Rohde & Schwarz HL 223, Horizontal

3m

Mode: TX; BT (customer label BT2); 2480 MHz; 2-DH5
Test Date: 2017-10-24
Note:
Index 87
= FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
339.2 MHz 28.43 dBuvV/m 95 dBuV/m -66.57 dB Pass
891.2 MHz 30.63 dBuvV/m 95 dBuV/m -64.37 dB Pass
897.6 MHz 29.93 dBuV/m 95 dBuV/m -65.07 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number:

GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.4°C, Vnom: 5.0 VDC
Antenna: Rohde & Schwarz HL 223, Horizontal
Measurement distance: 3m
Mode: TX; BT (customer label BT2); 2441 MHz; DH5
Test Date: 2017-10-24
Note:
Index 83
m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
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Frequency Peak Peak Limit Peak Difference Peak Status
203.2 MHz 28.64 dBpVv/m 95 dBpV/m -66.36 dB Pass
252.8 MHz 23.94 dBpv/m 46 dBpVv/m -22.06 dB Pass
267.2 MHz 25.47 dBpuV/m 46 dBuV/m -20.53 dB Pass
339.2 MHz 29.36 dBuV/m 95 dBuV/m -65.64 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878
Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.4°C, Vnom: 5.0 VDC
Antenna: Rohde & Schwarz HL 223, Horizontal
Measurement distance: 3m
Mode: TX; BT (customer label BT2); 2441 MHz; 3-DH5
Test Date: 2017-10-24
Note:
Index 85
m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
881.6 MHz 48.25 dBuv/m 95 dBpV/m -46.75 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878
Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.4°C, Vnom: 5.0 VDC
Antenna: Rohde & Schwarz HL 223, Horizontal
Measurement distance: 3m
Mode: TX; BT (customer label BT2); 2441 MHz; 2-DH5
Test Date: 2017-10-24
Note:
Index 84
m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
339.2 MHz 28.84 dBuvV/m 95 dBuV/m -66.16 dB Pass
880 MHz 35.64 dBuvV/m 95 dBuV/m -59.36 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number:

Applicant:

EUT Name:

Model:
Test Site:
Operator:

Test Conditions:

Antenna:

GOM-1709-6878

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 24.4°C, Vnom: 5.0 VDC
Rohde & Schwarz HL 223, Horizontal

Measurement distance: 3m

Mode:

Test Date:

Note:

TX; BT (customer label BT2); 2402 MHz; DH5
2017-10-24

= FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak

Index 80

Electrical Field (dBuV/m)
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200 M
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224 MHz
880 MHz

300 M
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Frequency (Hz)

Peak Peak Limit Peak Difference
25.03 dBuV/m 95 dBuVv/m -69.97 dB
36.06 dBuV/m 95 dBuVv/m -58.94 dB

Peak Status
Pass
Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number:

Applicant:

EUT Name:

Model:
Test Site:
Operator:

Test Conditions:

Antenna:

Measurement distance:

GOM-1709-6878

peiker CEE GmbH
CEECOACH

CcC2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 24.4°C, Vnom: 5.0 VDC

Rohde & Schwarz HL 223, Horizontal

3m

Mode: TX; BT (customer label BT2); 2402 MHz; 3-DH5
Test Date: 2017-10-24
Note:
Index 82
= FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
238.4 MHz 21.96 dBpV/m 95 dBuV/m -73.04 dB Pass
336 MHz 27.52 dBpV/m 95 dBuV/m -67.48 dB Pass
595.2 MHz 28.31 dBuV/m 95 dBuV/m -66.69 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number:

GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.4°C, Vnom: 5.0 VDC
Antenna: Rohde & Schwarz HL 223, Horizontal
Measurement distance: 3m
Mode: TX; BT (customer label BT2); 2402 MHz; 2-DH5
Test Date: 2017-10-24
Note:
Index 81
m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
251.2 MHz 26.91 dBpVv/m 46 dBpV/m -19.09 dB Pass
347.2 MHz 26.35 dBpv/m 95 dBpV/m -68.65 dB Pass
896 MHz 35.91 dBuV/m 95 dBuV/m -59.09 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number:

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Antenna:

Measurement distance:

GOM-1709-6878

peiker CEE GmbH
CEECOACH

CcC2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 24.4°C, Vnom: 5.0 VDC

Rohde & Schwarz HL 223, Vertical

3m

Mode: TX; BT (customer label BT2); 2480 MHz; DH5
Test Date: 2017-10-24
Note:
Index 89
= FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
224 MHz 16.39 dBuV/m 95 dBuV/m -78.61 dB Pass
331.2 MHz 24.83 dBpV/m 46 dBuV/m -21.17 dB Pass
860.8 MHz 27.72 dBpV/m 95 dBuV/m -67.28 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878
Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.4°C, Vnom: 5.0 VDC
Antenna: Rohde & Schwarz HL 223, Vertical
Measurement distance: 3m
Mode: TX; BT (customer label BT2); 2480 MHz; 3-DH5
Test Date: 2017-10-24
Note:
Index 91
m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Vertical Max Peak

120-F

110 f

)

ot

sof
E nf
a o
S
T F
5 S0
g wf
w ,

s 1 M

" E Anﬁﬂlm A ) AMMMNWW MWWV‘/A”"‘»MM/W

- V‘V'VV W\M/
10%%%%/\,\ )
I ¥
of
-10 -
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
329.6 MHz 28.38 dBuV/m 46 dBuVv/im -17.62 dB Pass
712 MHz 29.72 dBpV/m 95 dBuVv/m -65.28 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

= FCC 15.247 Q-Peak v1

GOM-1709-6878

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH

Abdullah Al Jamal

Tnom: 24.4°C, Vnom: 5.0 VDC

Rohde & Schwarz HL 223, Vertical

3m

TX; BT (customer label BT2); 2480 MHz; 2-DH5
2017-10-24

—— RBW: 100 kHz, Vertical Max Peak

Index 90

Electrical Field (dBuV/m)
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Frequency Peak
25.02 dBpv/m
29.34 dBpV/m

334.4 MHz
683.2 MHz

400 M 500 M 600 M 700 M 800 M

Frequency (Hz)

Peak Difference
-20.98 dB
-65.66 dB

Peak Limit
46 dBuV/m
95 dBuVv/m

Peak Status

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number:

GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.4°C, Vnom: 5.0 VDC
Antenna: Rohde & Schwarz HL 223, Vertical
Measurement distance: 3m
Mode: TX; BT (customer label BT2); 2441 MHz; DH5
Test Date: 2017-10-24
Note:
Index 92
m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Vertical Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
852.8 MHz 44.48 dBuv/m 95 dBpV/m -50.52 dB Pass
857.6 MHz 36.66 dBpV/m 95 dBpV/m -58.34 dB Pass
880 MHz 51.03 dBuV/m 95 dBuV/m -43.97 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878
Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.4°C, Vnom: 5.0 VDC
Antenna: Rohde & Schwarz HL 223, Vertical
Measurement distance: 3m
Mode: TX; BT (customer label BT2); 2441 MHz; 3-DH5
Test Date: 2017-10-24
Note:
Index 94
m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
256 MHz 17.38 dBpV/m 46 dBpV/m -28.62 dB Pass
880 MHz 38.16 dBpVv/m 95 dBpV/m -56.84 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number:

GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.4°C, Vnom: 5.0 VDC
Antenna: Rohde & Schwarz HL 223, Vertical
Measurement distance: 3m
Mode: TX; BT (customer label BT2); 2441 MHz; 2-DH5
Test Date: 2017-10-24
Note:
Index 93
m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
286.4 MHz 22.46 dBpVv/m 95 dBpV/m -72.54 dB Pass
408 MHz 30.35 dBuV/m 46 dBuV/m -15.65 dB Pass
852.8 MHz 38.97 dBuV/m 95 dBuV/m -56.03 dB Pass
859.2 MHz 33.84 dBpVv/m 95 dBpV/m -61.16 dB Pass
897.6 MHz 38.05 dBpv/m 95 dBpV/m -56.95 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878
Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.5°C, Vnom: 5.0 VDC
Antenna: Rohde & Schwarz HL 223, Vertical
Measurement distance: 3m
Mode: TX; BT (customer label BT2); 2402 MHz; DH5
Test Date: 2017-10-24
Note:
Index 95
m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Vertical Max Peak
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Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number:

GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.5°C, Vnom: 5.0 VDC
Antenna: Rohde & Schwarz HL 223, Vertical
Measurement distance: 3m
Mode: TX; BT (customer label BT2); 2402 MHz; 3-DH5
Test Date: 2017-10-24
Note:
Index 97
m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Vertical Max Peak
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Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878
Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.5°C, Vnom: 5.0 VDC
Antenna: Rohde & Schwarz HL 223, Vertical
Measurement distance: 3m
Mode: TX; BT (customer label BT2); 2402 MHz; 2-DH5
Test Date: 2017-10-24
Note:
Index 96
m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
227.2 MHz 22.43 dBpv/m 95 dBpV/m -72.57 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.9°C, Vnom: 5.0 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2480 MHz; DH5
Test Date: 2017-10-23
Note:
Index 58
FCC 15.209 AVl — FCC 15209 AV 12 — FCC 15.209 AVI3 — FCC 15209 AVr4 — FCC 15.209 AVI5
FCC 15.209 AVI6 — FCC 15.209 AV (7 — FCC 15.209 AV 8 — FCC 15.209 AVIO — FCC 15.209 AVr10
FCC 15.209 AVri1 — FCC 15.209 AVr12 m— FCC 15.209 AVr13 — FCC 15.209 AVr14 FCC 15.247 Peak v1

RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.285 GHz 57.28 dBuV/m 74 dBpV/m -16.72 dB Pass
Frequency Average Average Limit Average Difference Average Status
2.285 GHz 51.83 dBuV/m 54 dBuV/m -2.17 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.9°C, Vnom: 5.0 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2480 MHz; 3-DH5
Test Date: 2017-10-23
Note:
Index 60
FCC 15.209 AVl — FCC 15209 AV 12 — FCC 15.209 AVI3 — FCC 15209 AVr4 — FCC 15.209 AVI5
FCC 15.209 AVI6 — FCC 15.209 AV (7 — FCC 15.209 AV 8 — FCC 15.209 AVIO — FCC 15.209 AVr10
FCC 15.209 AVri1 — FCC 15.209 AVr12 m— FCC 15.209 AVr13 — FCC 15.209 AVr14 FCC 15.247 Peak v1

RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
2.285 GHz 57.59 dBuV/m 74 dBpV/m -16.41 dB Pass
Frequency Average Average Limit Average Difference Average Status
2.285 GHz 52.49 dBuV/m 54 dBuV/m -1.51 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.9°C, Vnom: 5.0 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2480 MHz; 2-DH5
Test Date: 2017-10-23
Note:
Index 59
FCC 15.209 AVl — FCC 15209 AV 12 — FCC 15.209 AVI3 — FCC 15209 AVr4 — FCC 15.209 AVI5
FCC 15.209 AVI6 — FCC 15.209 AV (7 — FCC 15.209 AV 8 — FCC 15.209 AVIO — FCC 15.209 AVr10
FCC 15.209 AVri1 — FCC 15.209 AVr12 m— FCC 15.209 AVr13 — FCC 15.209 AVr14 FCC 15.247 Peak v1

RBW: 1 MHz, Horizontal Max Peak
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Electrical Field (dBpV/m)
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1G 15G 2G 25G 3G 35G 4G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.285 GHz 57.42 dBuV/m 74 dBpV/m -16.58 dB Pass
Frequency Average Average Limit Average Difference Average Status
2.285 GHz 51.73 dBuV/m 54 dBuV/m -2.27 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 23.9°C, Vnom: 5.0 VDC
Schwarzbeck BBHA 9120D, Horizontal
1 m converted to 3m

Mode: TX; BT (customer label BT2); 2402 MHz; DH5
Test Date: 2017-10-23
Note:
Index 56
—— FCC15209AVrl ~ =—— FCC15209AV2  =——— FCC15209AVr3  =——— FCC15209AVF4  =——— FCC 15209AVr5
—— FCC15209AVI6 ~ =——— FCC15209AVf7  ——— FCC15200AVI8 ——— FCC15200AVr9  ——— FCC 15209 AVr10
—— FCC15209AVr11 == FCC15209AVri2  =——— FCC15209AVri3  =——— FCC 15209AVri4 FCC 15.247 Peak v1
—— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.2848 GHz 56.2 dBuV/m 74 dBuV/m -17.8 dB Pass
Frequency Average Average Limit Average Difference Average Status
2.2848 GHz 45 dBuv/m 54 dBuV/m -9dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.9°C, Vnom: 5.0 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2402 MHz; 3-DH5
Test Date: 2017-10-23
Note:
Index 55
FCC 15.209 AVl — FCC 15209 AV 12 — FCC 15.209 AVI3 — FCC 15209 AVr4 — FCC 15.209 AVI5
FCC 15.209 AVI6 — FCC 15.209 AV (7 — FCC 15.209 AV 8 — FCC 15.209 AVIO — FCC 15.209 AVr10
FCC 15.209 AVri1 — FCC 15.209 AVr12 m— FCC 15.209 AVr13 — FCC 15.209 AVr14 FCC 15.247 Peak v1

RBW: 1 MHz, Horizontal Max Peak
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Electrical Field (dBpV/m)
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.2848 GHz 57.48 dBuV/m 74 dBpV/m -16.52 dB Pass
Frequency Average Average Limit Average Difference Average Status
2.2848 GHz 46.12 dBpV/m 54 dBuV/m -7.88 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cec2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.9°C, Vhom: 5.0 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2402 MHz; 2-DH5
Test Date: 2017-10-23
Note:
Index 57
= FCC 15209 AVr1 = FCC 15209 AV 12 = FCC 15209 AV3 — FCC 15209 AVr4 = FCC 15.209 AV15
— FCC 15209 AVI6 — FCC 15209 AVr7 m— FCC 15.209 AVr8 m— FCC 15209 AVI9 = FCC 15.209 AVr10
= FCC 15209 AVr11 = FCC 15209 AVr12 = FCC 15209 AVr13 = FCC 15209 AVr14 FCC 15.247 Peak v1
—— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.2848 GHz 57.29 dBuV/m 74 dBpVv/m -16.71 dB Pass
Frequency Average Average Limit Average Difference Average Status
2.2848 GHz 46.41 dBuv/m 54 dBuV/m -7.59 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 24.5°C, Vnom: 5.0 VDC
Schwarzbeck BBHA 9120D, Horizontal
1 m converted to 3m

Mode: TX; BT (customer label BT2); 2441 MHz; DH5
Test Date: 2017-10-24
Note:
Index 98
—— FCC15209AVr1  =—— FCC15209AVI2 == FCC15209AVI3  =—— FCC15209AVr4 == FCC 15209AVI5
——— FCC15209AVI6 === FCC15209AVI] === FCC15209AVI8 == FCC15209AVI9  =——— FCC 15209 AVr10
—— FCC15209AVr1 == FCC15209AVr2  =——— FCC15209AVF3  =——— FCC 15209AVri4 FCC 15.247 Peak v1
—— RBW: 1 MHz, Horizontal Max Peak
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Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 24.5°C, Vnom: 5.0 VDC
Schwarzbeck BBHA 9120D, Horizontal
1 m converted to 3m

Mode: TX; BT (customer label BT2); 2441 MHz; 3-DH5
Test Date: 2017-10-24
Note:
Index 100
—— FCC15209AVrl ~ =——— FCC15200AV2  =——— FCC152090AVr3 =——— FCC15209AVr4 =——— FCC 15200 AVr5
—— FCC15209AVI6 ~ =——— FCC15209AVf7  ——— FCC15200AVI8 ——— FCC15200AVr9  ——— FCC 15209 AVr10
—— FCC15209AVr1 ~ =——— FCC15209AVr12  =——— FCC15209AVri3 ~ ——— FCC 15209 AVri4 FCC 15.247 Peak v1
—— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.316 GHz 32.25 dBpV/m 74 dBpV/m -41.75 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.5°C, Vnom: 5.0 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2441 MHz; 2-DH5
Test Date: 2017-10-24
Note:
Index 99
FCC 15.209 AVl — FCC 15209 AV 12 — FCC 15.209 AVI3 — FCC 15209 AVr4 — FCC 15.209 AVI5
FCC 15.209 AVI6 — FCC 15.209 AV (7 — FCC 15.209 AV 8 — FCC 15.209 AVIO — FCC 15.209 AVr10
FCC 15.209 AVri1 — FCC 15.209 AVr12 m— FCC 15.209 AVr13 — FCC 15.209 AVr14 FCC 15.247 Peak v1

RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
1.3276 GHz 35.96 dBuV/m 74 dBpV/m -38.04 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 24.6°C, Vnom: 5.0 VDC
Schwarzbeck BBHA 9120D, Vertical
1 m converted to 3m

Mode: TX; BT (customer label BT2); 2480 MHz; DH5
Test Date: 2017-10-24
Note:
Index 109
—— FCC15209AVrl ~ =——— FCC15200AV2  =——— FCC152090AVr3 =——— FCC15209AVr4 =——— FCC 15200 AVr5
—— FCC15209AVI6 ~ =——— FCC15209AVf7  ——— FCC15200AVI8 ——— FCC15200AVr9  ——— FCC 15209 AVr10
—— FCC15209AVF1 ~ =——— FCC15209AVr12  =——— FCC15209AVri3  ——— FCC 15209 AVri4 FCC 15.247 Peak v1
——— RBW: 1 MHz, Vertical Max Peak
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1G 15G 2G 25G 3G 4G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.4835 GHz 47.28 dBuVv/m 74 dBpV/m -26.72 dB

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.6°C, Vnom: 5.0 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2480 MHz; 3-DH5
Test Date: 2017-10-24
Note:
Index 111
— FCC 15.209 AV 11 — FCC 15209 AV 12 — FCC 15.209 AVI3 — FCC 15209 AVr4 — FCC 15.209 AVI5
— FCC 15209 AVI6 — FCC 15209 AVr7 m— FCC 15.209 AVr8 m— FCC 15209 AVI9 = FCC 15.209 AVr10
m— FCC 15.209 AVr11 — FCC 15.209 AVr12 m— FCC 15.209 AVr13 — FCC 15.209 AVr14 FCC 15.247 Peak v1
—— RBW: 1 MHz, Vertical Max Peak
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1G 15G 2G 25G 3G 4G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.4835 GHz 48.98 dBuv/m 74 dBpV/m -25.02 dB

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.6°C, Vnom: 5.0 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2480 MHz; 2-DH5
Test Date: 2017-10-24
Note:
Index 110
FCC 15.209 AVl — FCC 15209 AV 12 — FCC 15.209 AVI3 — FCC 15209 AVr4 — FCC 15.209 AVI5
FCC 15.209 AVI6 — FCC 15.209 AV (7 — FCC 15.209 AV 8 — FCC 15.209 AVIO — FCC 15.209 AVr10
FCC 15.209 AVri1 — FCC 15.209 AVr12 m— FCC 15.209 AVr13 — FCC 15.209 AVr14 FCC 15.247 Peak v1

110

RBW: 1 MHz, Veertical Max Peak

Electrical Field (dBpV/m)

%

0]

Frequency
2.4835 GHz

15G 2G 25G 3G 35G 4G

Frequency (Hz)

Peak Peak Limit Peak Difference Peak Status
47.11 dBuV/m 74 dBuV/m -26.89 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.5°C, Vnom: 5.0 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2441 MHz; DH5
Test Date: 2017-10-24
Note:
Index 101
— FCC 15.209 AV 11 — FCC 15209 AV 12 — FCC 15.209 AVI3 — FCC 15209 AVr4 — FCC 15.209 AVI5
— FCC 15209 AVI6 — FCC 15209 AVr7 m— FCC 15.209 AVr8 m— FCC 15209 AVI9 = FCC 15.209 AVr10
m— FCC 15.209 AVr11 — FCC 15.209 AVr12 m— FCC 15.209 AVr13 — FCC 15.209 AVr14 FCC 15.247 Peak v1
—— RBW: 1 MHz, Vertical Max Peak
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1G 15G 2G 25G 3G 35G 4G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.5957 GHz 31.88 dBpVv/m 95 dBpV/m -63.12 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.5°C, Vnom: 5.0 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2441 MHz; 3-DH5
Test Date: 2017-10-24
Note:
Index 103
FCC 15.209 AVl — FCC 15209 AV 12 — FCC 15.209 AVI3 — FCC 15209 AVr4 — FCC 15.209 AVI5
FCC 15.209 AVI6 — FCC 15.209 AV (7 — FCC 15.209 AV 8 — FCC 15.209 AVIO — FCC 15.209 AVr10
FCC 15.209 AVri1 — FCC 15.209 AVr12 m— FCC 15.209 AVr13 — FCC 15.209 AVr14 FCC 15.247 Peak v1

RBW: 1 MHz, Veertical Max Peak

110

Electrical Field (dBpV/m)

MVWWM ok
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20
1G 15G 2G 25G 3G 35G 4G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
1.3052 GHz 38.89 dBuV/m 74 dBpV/m -35.11 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 24.5°C, Vnom: 5.0 VDC
Schwarzbeck BBHA 9120D, Vertical
1 m converted to 3m

Mode: TX; BT (customer label BT2); 2441 MHz; 2-DH5
Test Date: 2017-10-24
Note:
Index 102
—— FCC15209AVrl ~ =——— FCC15200AV2  =——— FCC152090AVr3 =——— FCC15209AVr4 =——— FCC 15200 AVr5
—— FCC15209AVI6 ~ =——— FCC15209AVf7  ——— FCC15200AVI8 ——— FCC15200AVr9  ——— FCC 15209 AVr10
—— FCC15209AVF1 ~ =——— FCC15209AVr12  =——— FCC15209AVri3  ——— FCC 15209 AVri4 FCC 15.247 Peak v1
——— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
1.56 GHz 38.94 dBuvV/m 74 dBuV/m -35.06 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.6°C, Vnom: 5.0 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2402 MHz; DH5
Test Date: 2017-10-24
Note:
Index 106
FCC 15.209 AVl — FCC 15209 AV 12 — FCC 15.209 AVI3 — FCC 15209 AVr4 — FCC 15.209 AVI5
FCC 15.209 AVI6 — FCC 15.209 AV (7 — FCC 15.209 AV 8 — FCC 15.209 AVIO — FCC 15.209 AVr10
FCC 15.209 AVri1 — FCC 15.209 AVr12 m— FCC 15.209 AVr13 — FCC 15.209 AVr14 FCC 15.247 Peak v1

RBW: 1 MHz, Veertical Max Peak

110

Electrical Field (dBpV/m)
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20
1G 15G 2G 25G 3G 35G 4G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.4 GHz 57.09 dBuV/m 95 dBuV/m -37.91dB Pass
Frequency Average
2.4 GHz 49.22 dBuV/m

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:
Measurement distance:
Mode:

Test Date:

Note:

FCC 15209 AVr1
FCC 15209 AVr6
FCC 15209 AVr11

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH

Abdullah Al Jamal

Tnom: 24.6°C, Vnom: 5.0 VDC

Schwarzbeck BBHA 9120D, Vertical

1 m converted to 3m

TX; BT (customer label BT2); 2402 MHz; 3-DH5

2017-10-24
—— FCC1520AV2 ——— FCC15200AV3  ——— FCC 15209 AVr4
—— FCC15200AVi7 ~—— FCC15200AVr8 —— FCC 15209 AV9
—— FCC15200AVr2 ~—— FCC15200AVrl3  —— FCC15200AVri4

RBW: 1 MHz, Veertical Max Peak

Index 108

= FCC 15209 AVI5
= FCC 15209 AVr10

FCC 15.247 Peak v1

110

Electrical Field (dBpV/m)

M\\N““\WM At WW/JJ )

4 TN M
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?

Frequency
2.4 GHz

Frequency
2.4 GHz

Peak
60.01 dBuV/m

2G 25G 3G

Frequency (Hz)

Peak Difference
-34.99 dB

Peak Limit
95 dBuVv/m

Average
51.39 dBpuV/m

35G 4G

Peak Status
Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.6°C, Vnom: 5.0 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2402 MHz; 2-DH5
Test Date: 2017-10-24
Note:
Index 107
— FCC 15.209 AV 11 — FCC 15209 AV 12 — FCC 15.209 AVI3 — FCC 15209 AVr4 — FCC 15.209 AVI5
— FCC 15209 AVI6 — FCC 15209 AVr7 m— FCC 15.209 AVr8 m— FCC 15209 AVI9 = FCC 15.209 AVr10
m— FCC 15.209 AVr11 — FCC 15.209 AVr12 m— FCC 15.209 AVr13 — FCC 15.209 AVr14 FCC 15.247 Peak v1
—— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.4 GHz 60.11 dBpV/m 95 dBpV/m -34.89 dB Pass
Frequency Average
2.4 GHz 51.61 dBpVv/m

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.6°C, Vnom: 5.0 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2402 MHz; DH5
Test Date: 2017-10-24
Note: lower bandedge
Index 118
= FCC 15209 AVI8 FCC 15.247 Peak vi1 —— RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Horizontal Max RMS
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23G 232G 234G 236G 238G 24G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.391 GHz 52 dBpV/m 95 dBuVv/m -43 dB Pass
Frequency RMS
2.391 GHz 38.18 dBpVv/m

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.6°C, Vnom: 5.0 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2402 MHz; 3-DH5
Test Date: 2017-10-24
Note: lower bandedge
Index 120
= FCC 15209 AVI8 FCC 15.247 Peak vi1 —— RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Horizontal Max RMS
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23G 232G 234G 236G 238G 24G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.3902 GHz 53.2 dBpv/m 95 dBpV/m -41.8 dB Pass
Frequency RMS
2.3902 GHz 38.93 dBpv/m

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

peiker CEE GmbH
CEECOACH

CcC2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 24.6°C, Vnom: 5.0 VDC
Schwarzbeck BBHA 9120D, Horizontal

1 m converted to 3m

Mode: TX; BT (customer label BT2); 2402 MHz; 2-DH5
Test Date: 2017-10-24
Note: lower bandedge
Index 119
= FCC 15209 AVI8 FCC 15.247 Peak vi1 —— RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Horizontal Max RMS
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.378 GHz 51.46 dBpV/m 74 dBpV/m -22.54 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
2.378 GHz 38.31 dBuvV/m 54 dBuV/m -15.69 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 144 of 219



<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Index 115

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.6°C, Vnom: 5.0 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2402 MHz; DH5
Test Date: 2017-10-24
Note: lower bandedge
= FCC 15209 AVI8 FCC 15.247 Peak vi1 —— RBW: 1 MHz, Vertical Max Peak RBW: 1 MHz, Vertical Max RMS
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23G 232G 234G 238G 24G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.3922 GHz 51.82 dBpVv/m 95 dBpV/m Pass
Frequency RMS
2.3922 GHz 38.91 dBpv/m

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH

EUT Name: CEECOACH

Model: cc2

Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal

Test Conditions: Tnom: 24.6°C, Vnom: 5.0 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m

Mode: TX; BT (customer label BT2); 2402 MHz; 3-DH5
Test Date: 2017-10-24

Note: lower bandedge

Index 117

= FCC 15209 AVI8 FCC 15.247 Peak vi1 —— RBW: 1 MHz, Vertical Max Peak RBW: 1 MHz, Vertical Max RMS
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
2.3784 GHz 52.6 dBuV/m 74 dBpV/m -21.4 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
2.3784 GHz 38.31 dBuV/m 54 dBuV/m -15.69 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.6°C, Vnom: 5.0 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2402 MHz; 2-DH5
Test Date: 2017-10-24
Note: lower bandedge
Index 116
= FCC 15209 AVI8 FCC 15.247 Peak vi1 —— RBW: 1 MHz, Vertical Max Peak RBW: 1 MHz, Vertical Max RMS
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.398 GHz 53.79 dBpVv/m 95 dBpV/m -41.21 dB Pass
Frequency RMS
2.398 GHz 38.85 dBuVv/m

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

peiker CEE GmbH
CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 24.6°C, Vnom: 5.0 VDC

Schwarzbeck BBHA 9120D, Horizontal

1 m converted to 3m

Mode: TX; BT (customer label BT2); 2480 MHz; DH5
Test Date: 2017-10-24
Note: upper bandedge
Index 121
= FCC 15.209 AVI9 FCC 15.247 Peak vi1 —— RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Horizontal Max RMS
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.4838 GHz 62.13 dBuV/m 74 dBpV/m -11.87 dB Pass
2.4904 GHz 53.09 dBuV/m 74 dBpV/m -20.91 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
2.4838 GHz 39.31 dBuV/m 54 dBuV/m -14.69 dB Pass
2.4904 GHz 39.37 dBuV/m 54 dBuV/m -14.63 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

peiker CEE GmbH
CEECOACH

CcC2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 24.6°C, Vnom: 5.0 VDC

Schwarzbeck BBHA 9120D, Horizontal
1 m converted to 3m

Mode: TX; BT (customer label BT2); 2480 MHz; 3-DH5
Test Date: 2017-10-24
Note: upper bandedge
Index 123
= FCC 15.209 AVI9 FCC 15.247 Peak vi1 —— RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Horizontal Max RMS
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.4838 GHz 61.42 dBpV/m 74 dBpV/m -12.58 dB Pass
2.4908 GHz 53.5 dBuV/m 74 dBpV/m -20.5dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
2.4838 GHz 39.31 dBuV/m 54 dBuV/m -14.69 dB Pass
2.4908 GHz 39.37 dBuV/m 54 dBuV/m -14.63 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

peiker CEE GmbH

CEECOACH
CcC2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 24.6°C, Vnom: 5.0 VDC

Schwarzbeck BBHA 9120D, Horizontal
1 m converted to 3m

Mode: TX; BT (customer label BT2); 2480 MHz; 2-DH5
Test Date: 2017-10-24
Note: upper bandedge
Index 122
= FCC 15.209 AVI9 FCC 15.247 Peak vi1 —— RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Horizontal Max RMS
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2484 G 248G 248G 249G 242G 249G 249G 2498G 25G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.4839 GHz 61.02 dBpV/m 74 dBpV/m -12.98 dB Pass
2.4908 GHz 53.35 dBuV/m 74 dBpV/m -20.65 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
2.4839 GHz 39.31 dBuV/m 54 dBuV/m -14.69 dB Pass
2.4908 GHz 39.37 dBuV/m 54 dBuV/m -14.63 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

peiker CEE GmbH
CEECOACH

CcC2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 24.6°C, Vnom: 5.0 VDC

Schwarzbeck BBHA 9120D, Vertical

1 m converted to 3m

Mode: TX; BT (customer label BT2); 2480 MHz; DH5
Test Date: 2017-10-24
Note: upper bandedge
Index 112
—— FCC 15209 AVr9 FCC 15247 Peak vl ~ ——— RBW: 1 MHz, Veertical Max Peak RBW: 1 MHz, Veertical Max RMS
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
2.4838 GHz 54.88 dBuV/m 74 dBpV/m -19.12 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
2.4838 GHz 39.31 dBuV/m 54 dBuV/m -14.69 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 151 of 219



<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

peiker CEE GmbH
CEECOACH

CcC2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 24.6°C, Vnom: 5.0 VDC

Schwarzbeck BBHA 9120D, Vertical

1 m converted to 3m

Mode: TX; BT (customer label BT2); 2480 MHz; 3-DH5
Test Date: 2017-10-24
Note: upper bandedge
Index 114
—— FCC 15209 AVr9 FCC 15247 Peak vl ~ ——— RBW: 1 MHz, Veertical Max Peak RBW: 1 MHz, Veertical Max RMS
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2484G 248G 2488G 249G 242G 244G 249%G 2498G 25G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.4837 GHz 54.63 dBuV/m 74 dBpV/m -19.37 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
2.4837 GHz 39.31 dBuV/m 54 dBuV/m -14.69 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

peiker CEE GmbH
CEECOACH

CcC2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 24.6°C, Vnom: 5.0 VDC

Schwarzbeck BBHA 9120D, Vertical

1 m converted to 3m

Mode: TX; BT (customer label BT2); 2480 MHz; 2-DH5
Test Date: 2017-10-24
Note: upper bandedge
Index 113
—— FCC 15209 AVr9 FCC 15247 Peak vl ~ ——— RBW: 1 MHz, Veertical Max Peak RBW: 1 MHz, Veertical Max RMS
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
2.4838 GHz 54.25 dBpV/m 74 dBpV/m -19.75dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
2.4838 GHz 39.31 dBuV/m 54 dBuV/m -14.69 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 24.6°C, Vnom: 5.0 VDC

Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2480 MHz; DH5
Test Date: 2017-10-24
Note:
Index 124
—— FCC15209AVH4  =——— FCC15209AVH5  =——— FCC15209AVH6  =——— FCC 15209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
4.96 GHz 49.55 dBuV/m 74 dBuv/m -24.45 dB Pass
7.44 GHz 44.67 dBuV/m 74 dBuv/m -29.33 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.6°C, Vnom: 5.0 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2480 MHz; 3-DH5
Test Date: 2017-10-24
Note:
Index 126
— FCC 15.209 AVr14 m— FCC 15.209 AVr15 m— FCC 15.209 AVr16 m— FCC 15.209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Horizontal Max Peak
110 f
100 f
90+
E wf
> L
ﬁ% - I
Z 7
o -
Q0 L
w L
g 0T
— -~ —
] 10—
o R e
20+
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
4.96 GHz 48.79 dBuv/m 74 dBpV/m -25.21 dB Pass
7.44 GHz 42.29 dBuv/m 74 dBpV/m -31.71 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.6°C, Vnom: 5.0 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2480 MHz; 2-DH5
Test Date: 2017-10-24
Note:
Index 125
— FCC 15.209 AVr14 m— FCC 15.209 AVr15 m— FCC 15.209 AVr16 m— FCC 15.209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
4.96 GHz 47.98 dBuv/m 74 dBpV/m -26.02 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Antenna:

Measurement distance:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 24.6°C, Vnom: 5.0 VDC
Schwarzbeck BBHA 9120D, Horizontal
1 m converted to 3m

Mode: TX; BT (customer label BT2); 2441 MHz; DH5
Test Date: 2017-10-24
Note:
Index 127
—— FCC15209AVri4  ——— FCC15209AVrl5  =——— FCC15209AVri6 ~ ——— FCC 15209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
4.88 GHz 48.14 dBuV/im 74 dBpV/m -25.86 dB Pass
7.32 GHz 46.01 dBuVv/m 74 dBpV/m -27.99 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 24.6°C, Vnom: 5.0 VDC

Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2441 MHz; 3-DH5
Test Date: 2017-10-24
Note:
Index 129
—— FCC15209AVH4  =——— FCC15209AVH5  =——— FCC15209AVH6  =——— FCC 15209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
4.88 GHz 47.36 dBuV/m 74 dBuv/m -26.64 dB Pass
7.32 GHz 42.75 dBuV/m 74 dBuv/m -31.25dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 24.6°C, Vnom: 5.0 VDC

Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2441 MHz; 2-DH5
Test Date: 2017-10-24
Note:
Index 128
—— FCC15209AVH4  =——— FCC15209AVH5  =——— FCC15209AVH6  =——— FCC 15209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Horizontal Max Peak
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4G 45G 5G 55G 6G 65G 7G 75G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
4.88 GHz 47.34 dBuV/m 74 dBuv/m -26.66 dB Pass
7.32 GHz 42.87 dBuV/m 74 dBuv/m -31.13dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 24.6°C, Vnom: 5.0 VDC

Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2402 MHz; DH5
Test Date: 2017-10-24
Note:
Index 130
——— FCC15209AV14 === FCC15209AV(15 === FCC15209AVr16 == FCC 15209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Horizontal Max Peak
110+
100+
90+
T 801
> r
=3 L
o N
Z 70
s
° [
w L
< 60
9 r
EE B J— —
w 50 . ]
) : WANV»\JTLA’““ MWJ T
C WW
L WW
30 W
20+
4G 45G 5G 55G 6G 65G 7G 75G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
4.8 GHz 45.33 dBuVv/m 74 dBpV/m -28.67 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.6°C, Vnom: 5.0 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2402 MHz; 3-DH5
Test Date: 2017-10-24
Note:
— FCC 15.209 AVr14 m— FCC 15.209 AVr15 m— FCC 15.209 AVr16 m— FCC 15.209 AVr17

—— RBW: 1 MHz, Horizontal Max Peak

Index 132

FCC 15.247 Peak v1
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4G 45G 5G 55G 6G 65G 7G 75G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
4.8 GHz 44.3 dBuV/m 74 dBpV/m -29.7 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Antenna:

Measurement distance:

Mode:
Test Date:
Note:

= FCC 15.209 AVr14

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH

Abdullah Al Jamal

Tnom: 24.6°C, Vnom: 5.0 VDC

Schwarzbeck BBHA 9120D, Horizontal

1 m converted to 3m

TX; BT (customer label BT2); 2402 MHz; 2-DH5
2017-10-24

= FCC 15.209 AVr15 = FCC 15.209 AVr16 = FCC 15209 AVr17

—— RBW: 1 MHz, Horizontal Max Peak

FCC 15.247 Peak v1

Index 131

110

Electrical Field (dBuV/m)

O —

4G

Frequency
4.8 GHz

45G

5G 55G 6G 65G 7G 75G

Frequency (Hz)

Peak Status
Pass

Peak
43.09 dBuV/m

Peak Difference
-30.91 dB

Peak Limit
74 dBuV/m

8G

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Antenna:

Measurement distance:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 24.6°C, Vnom: 5.0 VDC
Schwarzbeck BBHA 9120D, Vertical
1 m converted to 3m

Mode: TX; BT (customer label BT2); 2480 MHz; DH5
Test Date: 2017-10-24
Note:
Index 142
—— FCC15209AVri4  ——— FCC15209AVrl5  =——— FCC15209AVri6  ——— FCC 15209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
4.96 GHz 47.66 dBuV/m 74 dBpV/m -26.34 dB Pass
7.432 GHz 43.29 dBuVv/im 74 dBpV/m -30.71 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 163 of 219



<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Antenna:

Measurement distance:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 24.6°C, Vnom: 5.0 VDC
Schwarzbeck BBHA 9120D, Vertical
1 m converted to 3m

Index 144

Mode: TX; BT (customer label BT2); 2480 MHz; 3-DH5
Test Date: 2017-10-24
Note:
—— FCC15209AVri4  ——— FCC15209AVrl5  =——— FCC15209AVri6  ——— FCC 15209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Vertical Max Peak
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4G 45G 5G 55G 6G 65G 7G 75G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
4.96 GHz 46.95 dBuVv/m 74 dBpV/m -27.05 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.6°C, Vnom: 5.0 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2480 MHz; 2-DH5
Test Date: 2017-10-24
Note:
Index 143
— FCC 15.209 AVr14 m— FCC 15.209 AVr15 m— FCC 15.209 AVr16 m— FCC 15.209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
4.96 GHz 46.59 dBuvV/m 74 dBpV/m -27.41 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 24.6°C, Vnom: 5.0 VDC

Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2441 MHz; DH5
Test Date: 2017-10-24
Note:
Index 139
—— FCC15209AVH4  =——— FCC15209AVH5  =——— FCC15209AVH6  =——— FCC 15209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
4.88 GHz 48.22 dBuV/m 74 dBuv/m -25.78 dB Pass
7.32 GHz 44.59 dBuV/m 74 dBuv/m -29.41 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Antenna:

Measurement distance:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 24.6°C, Vnom: 5.0 VDC
Schwarzbeck BBHA 9120D, Vertical
1 m converted to 3m

Mode: TX; BT (customer label BT2); 2441 MHz; 3-DH5
Test Date: 2017-10-24
Note:
Index 141
—— FCC15209AVri4  ——— FCC15209AVrl5  =——— FCC15209AVri6  ——— FCC 15209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
4.88 GHz 47.84 dBuV/m 74 dBpV/m -26.16 dB Pass
7.32 GHz 42.66 dBuVv/m 74 dBpV/m -31.34 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 24.6°C, Vnom: 5.0 VDC

Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2441 MHz; 2-DH5
Test Date: 2017-10-24
Note:
Index 140
—— FCC15209AVH4  =——— FCC15209AVH5  =——— FCC15209AVH6  =——— FCC 15209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
4.88 GHz 47.2 dBuV/m 74 dBuv/m -26.8 dB Pass
7.32 GHz 43.32 dBuV/m 74 dBuv/m -30.68 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Index 136

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.6°C, Vnom: 5.0 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2402 MHz; DH5
Test Date: 2017-10-24
Note:
— FCC 15.209 AVr14 m— FCC 15.209 AVr15 m— FCC 15.209 AVr16 m— FCC 15.209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
4.8 GHz 46.95 dBuv/m 74 dBpV/m -27.05 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 24.6°C, Vnom: 5.0 VDC

Index 138

Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2402 MHz; 3-DH5
Test Date: 2017-10-24
Note:
—— FCC15209AVH4  =——— FCC15209AVH5  =——— FCC15209AVH6  =——— FCC 15209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
4.8 GHz 45.69 dBuV/m 74 dBuv/m -28.31.dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.6°C, Vnom: 5.0 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2402 MHz; 2-DH5
Test Date: 2017-10-24
Note:
Index 137
— FCC 15.209 AVr14 m— FCC 15.209 AVr15 m— FCC 15.209 AVr16 m— FCC 15.209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
4.8 GHz 44.96 dBuvV/m 74 dBpV/m -29.04 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 22.9°C, Vnom: 5.0 VDC
Schwarzbeck BBHA 9120D, Horizontal
1 m converted to 3m

Mode: TX; BT (customer label BT2); 2480 MHz; DH5
Test Date: 2017-10-25
Note:
Index 151
—— FCC15209AVr18  =——— FCC152090AVH9  =——— FCC15209AVI20  =——— FCC15209AVI21  =——— FCC 15209 AVr22
—— FCC15200AVI23 ~ ——— FCC 15200 AV124 FCC 15247 Peakvi ~ ——— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
12.39 GHz 46.12 dBuV/m 74 dBpV/m -27.88 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 22.9°C, Vnom: 5.0 VDC
Schwarzbeck BBHA 9120D, Horizontal
1 m converted to 3m

Mode: TX; BT (customer label BT2); 2480 MHz; 3-DH5
Test Date: 2017-10-25
Note:
Index 153
—— FCC15209AVr18  =——— FCC152090AVH9  =——— FCC15209AVI20  =——— FCC15209AVI21  =——— FCC 15209 AVr22
—— FCC15209AVI23 ~ ——— FCC 15209 AVr24 FCC 15247 Peakvi ~ ——— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
14.15 GHz 48.44 dBuV/im 95 dBuV/m -46.56 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 22.9°C, Vnom: 5.0 VDC
Schwarzbeck BBHA 9120D, Horizontal
1 m converted to 3m

Mode: TX; BT (customer label BT2); 2480 MHz; 2-DH5
Test Date: 2017-10-25
Note:
Index 152
—— FCC15209AVr18  =——— FCC152090AVH9  =——— FCC15209AVI20  =——— FCC15209AVI21  =——— FCC 15209 AVr22
—— FCC15200AVI23 ~ ——— FCC 15200 AV124 FCC 15247 Peakvi ~ ——— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
9.912 GHz 45.62 dBpuV/m 95 dBuV/m -49.38 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 22.9°C, Vnom: 5.0 VDC
Schwarzbeck BBHA 9120D, Horizontal
1 m converted to 3m

Mode: TX; BT (customer label BT2); 2441 MHz; DH5
Test Date: 2017-10-25
Note:
Index 148
—— FCC15209AVr18  =——— FCC152090AVH9  =——— FCC15209AVI20  =——— FCC15209AVI21  =——— FCC 15209 AVr22
—— FCC15209AVI23 ~ ——— FCC 15209 AVr24 FCC 15247 Peakvi ~ ——— RBW: 1 MHz, Horizontal Max Peak
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Frequency Peak Peak Limit Peak Difference Peak Status
12.2 GHz 48.35 dBuVv/m 74 dBpV/m -25.65 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 22.9°C, Vnom: 5.0 VDC
Schwarzbeck BBHA 9120D, Horizontal
1 m converted to 3m

Mode: TX; BT (customer label BT2); 2441 MHz; 3-DH5
Test Date: 2017-10-25
Note:
Index 150
—— FCC15209AVr18  =——— FCC152090AVH9  =——— FCC15209AVI20  =——— FCC15209AVI21  =——— FCC 15209 AVr22
—— FCC15200AVI23 ~ ——— FCC 15200 AV124 FCC 15247 Peakvi ~ ——— RBW: 1 MHz, Horizontal Max Peak
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Frequency Peak Peak Limit Peak Difference Peak Status
9.224 GHz 43.41 dBuV/m 95 dBuV/m -51.59 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 22.9°C, Vnom: 5.0 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2441 MHz; 2-DH5
Test Date: 2017-10-25
Note:
Index 149
— FCC 15.209 AVr18 — FCC 15.209 AVr19 — FCC 15.209 AV 120 — FCC 15.209 AV 121 m— FCC 15.209 AV 122
— FCC 15.209 AV 123 —— FCC 15.209 AV 124 FCC 15.247 Peak v1 —— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
14.42 GHz 49.43 dBuv/m 95 dBpV/m -45.57 dB Pass
16.54 GHz 46.13 dBuv/m 95 dBpV/m -48.87 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 22.9°C, Vnom: 5.0 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2402 MHz; DH5
Test Date: 2017-10-25
Note:
Index 145
— FCC 15.209 AVr18 — FCC 15.209 AVr19 — FCC 15.209 AV 120 — FCC 15.209 AV 121 m— FCC 15.209 AV 122
— FCC 15.209 AVI23 —— FCC 15.209 AV 124 FCC 15.247 Peak v1 —— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
11.44 GHz 46.8 dBuV/m 74 dBpV/m -27.2dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 22.9°C, Vnom: 5.0 VDC
Schwarzbeck BBHA 9120D, Horizontal
1 m converted to 3m

Index 147

Mode: TX; BT (customer label BT2); 2402 MHz; 3-DH5
Test Date: 2017-10-25
Note:
—— FCC15209AVr18  =——— FCC152090AVH9  =——— FCC15209AVI20  =——— FCC15209AVI21  =——— FCC 15209 AVr22
—— FCC15200AVI23 ~ ——— FCC 15200 AV124 FCC 15247 Peakvi ~ ——— RBW: 1 MHz, Horizontal Max Peak
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Frequency Peak Peak Limit Peak Difference Peak Status
9.6 GHz 44.8 dBuV/m 95 dBuV/m -50.2 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 22.9°C, Vnom: 5.0 VDC
Schwarzbeck BBHA 9120D, Horizontal
1 m converted to 3m

Mode: TX; BT (customer label BT2); 2402 MHz; 2-DH5
Test Date: 2017-10-25
Note:
Index 146
—— FCC15209AVr18  =——— FCC152090AVH9  =——— FCC15209AVI20  =——— FCC15209AVI21  =——— FCC 15209 AVr22
—— FCC15209AVI23 ~ ——— FCC 15209 AVr24 FCC 15247 Peakvi ~ ——— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
8.24 GHz 42.72 dBuV/im 74 dBpV/m -31.28 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 22.9°C, Vnom: 5.0 VDC
Schwarzbeck BBHA 9120D, Vertical
1 m converted to 3m

Mode: TX; BT (customer label BT2); 2480 MHz; DH5
Test Date: 2017-10-25
Note:
Index 154
—— FCC15209AVr18  =——— FCC152090AVH9  =——— FCC15209AVr20  =——— FCC15209AVR21 ~ =——— FCC 15209 AVr22
—— FCC15209AVI23 ~ ——— FCC 15209 AVr24 FCC 15247 Peakvi ~ ——— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
9.464 GHz 45.01 dBuVv/im 74 dBpV/m -28.99 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 22.9°C, Vnom: 5.0 VDC
Schwarzbeck BBHA 9120D, Vertical
1 m converted to 3m

Mode: TX; BT (customer label BT2); 2480 MHz; 3-DH5
Test Date: 2017-10-25
Note:
Index 156
—— FCC15209AVr18  =——— FCC152090AVH9  =——— FCC15209AVr20  =——— FCC15209AVR21 ~ =——— FCC 15209 AVr22
—— FCC15209AVI23 ~ ——— FCC 15209 AVr24 FCC 15247 Peakvi ~ ——— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
13.38 GHz 46.23 dBuVv/m 74 dBpV/m -27.77 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 22.9°C, Vnom: 5.0 VDC
Schwarzbeck BBHA 9120D, Vertical
1 m converted to 3m

Mode: TX; BT (customer label BT2); 2480 MHz; 2-DH5
Test Date: 2017-10-25
Note:
Index 155
—— FCC15209AVr18  =——— FCC152090AVH9  =——— FCC15209AVr20  =——— FCC15209AVR21 ~ =——— FCC 15209 AVr22
—— FCC15200AVI23 ~ ——— FCC 15200 AV124 FCC 15247 Peakvi ~ ——— RBW: 1 MHz, Vertical Max Peak
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Frequency Peak Peak Limit Peak Difference Peak Status
13.75 GHz 46.98 dBpV/m 95 dBuV/m -48.02 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 22.9°C, Vnom: 5.0 VDC
Schwarzbeck BBHA 9120D, Vertical
1 m converted to 3m

Mode: TX; BT (customer label BT2); 2441 MHz; DH5
Test Date: 2017-10-25
Note:
Index 157
—— FCC15209AVr18  =——— FCC152090AVH9  =——— FCC15209AVr20  =——— FCC15209AVR21 ~ =——— FCC 15209 AVr22
—— FCC15200AVI23 ~ ——— FCC 15200 AV124 FCC 15247 Peakvi ~ ——— RBW: 1 MHz, Vertical Max Peak

o

100+

0t
E [
= 80
o
ko) [ L
- L
° 70
i L
E L
i N

50+ T

r (RS
P T e
ot
8G 9G 1G 12G 13G 4G 15G 16G 17G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
12.2 GHz 46.71 dBuV/m 74 dBpV/m -27.29 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 22.9°C, Vnom: 5.0 VDC
Schwarzbeck BBHA 9120D, Vertical
1 m converted to 3m

Mode: TX; BT (customer label BT2); 2441 MHz; 3-DH5
Test Date: 2017-10-25
Note:
Index 159
—— FCC15209AVr18  =——— FCC152090AVH9  =——— FCC15209AVr20  =——— FCC15209AVR21 ~ =——— FCC 15209 AVr22
—— FCC15209AVI23 ~ ——— FCC 15209 AVr24 FCC 15247 Peakvi ~ ——— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
12.11 GHz 46.05 dBuVv/m 74 dBpV/m -27.95 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 22.9°C, Vnom: 5.0 VDC
Schwarzbeck BBHA 9120D, Vertical
1 m converted to 3m

Mode: TX; BT (customer label BT2); 2441 MHz; 2-DH5
Test Date: 2017-10-25
Note:
Index 158
—— FCC15209AVr18  =——— FCC152090AVH9  =——— FCC15209AVr20  =——— FCC15209AVR21 ~ =——— FCC 15209 AVr22
—— FCC15209AVI23 ~ ——— FCC 15209 AVr24 FCC 15247 Peakvi ~ ——— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
9.208 GHz 44.02 dBpV/m 95 dBuV/m -50.98 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 22.9°C, Vnom: 5.0 VDC
Schwarzbeck BBHA 9120D, Vertical
1 m converted to 3m

Mode: TX; BT (customer label BT2); 2402 MHz; DH5
Test Date: 2017-10-25
Note:
Index 160
—— FCC15209AVr18  =——— FCC152090AVH9  =——— FCC15209AVr20  =——— FCC15209AVR21 ~ =——— FCC 15209 AVr22
—— FCC15200AVI23 ~ ——— FCC 15200 AV124 FCC 15247 Peakvi ~ ——— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
14.13 GHz 49.4 dBuV/m 95 dBuV/m -45.6 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 22.9°C, Vnom: 5.0 VDC
Schwarzbeck BBHA 9120D, Vertical
1 m converted to 3m

Mode: TX; BT (customer label BT2); 2402 MHz; 3-DH5
Test Date: 2017-10-25
Note:
Index 162
—— FCC15209AVr18  =——— FCC152090AVH9  =——— FCC15209AVr20  =——— FCC15209AVR21 ~ =——— FCC 15209 AVr22
—— FCC15209AVI23 ~ ——— FCC 15209 AVr24 FCC 15247 Peakvi ~ ——— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
8.856 GHz 41.58 dBuV/m 95 dBuV/m -53.42 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 22.9°C, Vnom: 5.0 VDC
Schwarzbeck BBHA 9120D, Vertical
1 m converted to 3m

Mode: TX; BT (customer label BT2); 2402 MHz; 2-DH5
Test Date: 2017-10-25
Note:
Index 161
—— FCC15209AVr18  =——— FCC152090AVH9  =——— FCC15209AVr20  =——— FCC15209AVR21 ~ =——— FCC 15209 AVr22
—— FCC15200AVI23 ~ ——— FCC 15200 AV124 FCC 15247 Peakvi ~ ——— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
9.24 GHz 42.85 dBuv/im 95 dBuV/m -52.15 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 23.8°C, Vnom: 5.0 VDC

Antenna: Amplifier Research AT 4560 (old name) / ATH18G40 (new name),
Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2480 MHz; DH5
Test Date: 2017-10-25
Note:
Index 170
—— FCC15209AVI25 = FCC15209AVI26 = FCC 15200AV127 FCC 15.247 Peak v1
—— RBW: 100 kHz, Horizontal Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
18.425 GHz 37.05 dBuV/m 74 dBuV/m -36.95 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 23.8°C, Vnom: 5.0 VDC

Index 172

Antenna: Amplifier Research AT 4560 (old name) / ATH18G40 (new name),
Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2480 MHz; 3-DH5
Test Date: 2017-10-25
Note:
—— FCC15209AVI25 = FCC15209AVI26 = FCC 15200AV127 FCC 15.247 Peak v1
—— RBW: 100 kHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
18.539 GHz 35.84 dBuV/m 74 dBuV/m -38.16 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 23.8°C, Vnom: 5.0 VDC

Index 171

Antenna: Amplifier Research AT 4560 (old name) / ATH18G40 (new name),
Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2480 MHz; 2-DH5
Test Date: 2017-10-25
Note:
—— FCC15209AVI25 = FCC15209AVI26 = FCC 15200AV127 FCC 15.247 Peak v1
—— RBW: 100 kHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
19.831 GHz 35.87 dBuV/m 74 dBuV/m -38.13 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 23.8°C, Vnom: 5.0 VDC

Antenna: Amplifier Research AT 4560 (old name) / ATH18G40 (new name),
Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2441 MHz; DH5
Test Date: 2017-10-25
Note:
Index 167
—— FCC15209AVI25 ~ =——— FCC15209AVI26 ~ =——— FCC 15209 AV127 FCC 15.247 Peak v1
—— RBW: 100 kHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
22.358 GHz 38.37 dBuV/m 74 dBuV/m -35.63 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
Page 193 of 219



<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 23.8°C, Vnom: 5.0 VDC

Antenna: Amplifier Research AT 4560 (old name) / ATH18G40 (new name),
Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2441 MHz; 3-DH5
Test Date: 2017-10-25
Note:
Index 169
—— FCC15209AVI25 = FCC15209AVI26 = FCC 15200AV127 FCC 15.247 Peak v1
—— RBW: 100 kHz, Horizontal Max Peak
110+
100+
90
T 8t
s> r
a
2 7
z
Q0 L
w -
% 60
2 [
s F
L 50
4
L W\M\’M« 1
30
20+
17G 18G 19G 206G 21G 2G 236G 4G %G 265G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
19.508 GHz 36.34 dBuV/m 74 dBuV/m -37.66 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cec2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.8°C, Vnom: 5.0 VDC
Antenna: Amplifier Research AT 4560 (old name) / ATH18G40 (new name),
Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2441 MHz; 2-DH5
Test Date: 2017-10-25
Note:
Index 168
— FCC 15.209 AV 125 — FCC 15.209 AV 126 = FCC 15.209 AV 127 FCC 15.247 Peak v1
—— RBW: 100 kHz, Horizontal Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
21.731 GHz 38.25 dBuV/m 95 dBuV/m -56.75 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cec2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 22.9°C, Vnom: 5.0 VDC
Antenna: Amplifier Research AT 4560 (old name) / ATH18G40 (new name),
Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2402 MHz; DH5
Test Date: 2017-10-25
Note:
Index 164
— FCC 15.209 AV 125 — FCC 15.209 AV 126 = FCC 15.209 AV 127 FCC 15.247 Peak v1
—— RBW: 100 kHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
22.643 GHz 37.1 dBuV/m 74 dBuV/m -36.9 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 22.9°C, Vnom: 5.0 VDC

Index 166

Antenna: Amplifier Research AT 4560 (old name) / ATH18G40 (new name),
Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2402 MHz; 3-DH5
Test Date: 2017-10-25
Note:
—— FCC15209AVI25 = FCC15209AVI26 = FCC 15200AV127 FCC 15.247 Peak v1
—— RBW: 100 kHz, Horizontal Max Peak
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Frequency Peak Peak Limit Peak Difference Peak Status
19.204 GHz 38.79 dBuV/m 74 dBuV/m -35.21 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 22.9°C, Vnom: 5.0 VDC

Index 165

Antenna: Amplifier Research AT 4560 (old name) / ATH18G40 (new name),
Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2402 MHz; 2-DH5
Test Date: 2017-10-25
Note:
—— FCC15209AVI25 = FCC15209AVI26 = FCC 15200AV127 FCC 15.247 Peak v1
—— RBW: 100 kHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
21.921 GHz 39.36 dBuV/m 95 dBuV/m -55.64 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 23.8°C, Vnom: 5.0 VDC

Index 173

Antenna: Amplifier Research AT 4560 (old name) / ATH18G40 (new name),
Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2480 MHz; DH5
Test Date: 2017-10-25
Note:
—— FCC15209AVI25 = FCC15209AVI26  =——— FCC 15200AV127 FCC 15.247 Peak v1
—— RBW: 100 kHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
21.674 GHz 38.42 dBuV/m 95 dBuV/m -56.58 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 23.8°C, Vnom: 5.0 VDC

Index 175

Antenna: Amplifier Research AT 4560 (old name) / ATH18G40 (new name),
Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2480 MHz; 3-DH5
Test Date: 2017-10-25
Note:
—— FCC15209AVI25 = FCC15209AVI26  =——— FCC 15200AV127 FCC 15.247 Peak v1
—— RBW: 100 kHz, Vertical Max Peak
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Frequency Peak Peak Limit Peak Difference Peak Status
21.275 GHz 39.27 dBuV/m 74 dBuV/m -34.73 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 23.8°C, Vnom: 5.0 VDC

Antenna: Amplifier Research AT 4560 (old name) / ATH18G40 (new name),
Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2480 MHz; 2-DH5
Test Date: 2017-10-25
Note:
Index 174
—— FCC15209AVI25 = FCC15209AVI26  =——— FCC 15200AV127 FCC 15.247 Peak v1
—— RBW: 100 kHz, Vertical Max Peak
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Frequency Peak Peak Limit Peak Difference Peak Status
22.434 GHz 38.15 dBuV/m 74 dBuV/m -35.85 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 23.8°C, Vnom: 5.0 VDC

Antenna: Amplifier Research AT 4560 (old name) / ATH18G40 (new name),
Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2441 MHz; DH5
Test Date: 2017-10-25
Note:
Index 176
—— FCC15209AVI25 = FCC15209AVI26  =——— FCC 15200AV127 FCC 15.247 Peak v1
—— RBW: 100 kHz, Vertical Max Peak
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Frequency Peak Peak Limit Peak Difference Peak Status
19.698 GHz 35.99 dBuV/m 74 dBuV/m -38.01 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:
EUT Name:

Model:

Test Site:
Operator:

Test Conditions:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 23.8°C, Vnom: 5.0 VDC

Index 178

Antenna: Amplifier Research AT 4560 (old name) / ATH18G40 (new name),
Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2441 MHz; 3-DH5
Test Date: 2017-10-25
Note:
—— FCC15209AVI25 = FCC15209AVI26  =——— FCC 15200AV127 FCC 15.247 Peak v1
—— RBW: 100 kHz, Vertical Max Peak
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Frequency Peak Peak Limit Peak Difference Peak Status
23.023 GHz 39.79 dBuV/m 74 dBuV/m -34.21 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 23.8°C, Vnom: 5.0 VDC

Antenna: Amplifier Research AT 4560 (old name) / ATH18G40 (new name),
Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2441 MHz; 2-DH5
Test Date: 2017-10-25
Note:
Index 177
—— FCC15209AVI25 = FCC15209AVI26  =——— FCC 15200AV127 FCC 15.247 Peak v1
—— RBW: 100 kHz, Vertical Max Peak
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Frequency Peak Peak Limit Peak Difference Peak Status
23.764 GHz 40.08 dBuV/m 74 dBuV/m -33.92 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 23.8°C, Vnom: 5.0 VDC

Index 179

Antenna: Amplifier Research AT 4560 (old name) / ATH18G40 (new name),
Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2402 MHz; DH5
Test Date: 2017-10-25
Note:
—— FCC15209AVI25 = FCC15209AVI26  =——— FCC 15200AV127 FCC 15.247 Peak v1
—— RBW: 100 kHz, Vertical Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
21.123 GHz 38.53 dBuV/m 74 dBuV/m -35.47 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cec2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 23.8°C, Vnom: 5.0 VDC
Antenna: Amplifier Research AT 4560 (old name) / ATH18G40 (new name),
Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2402 MHz; 3-DH5
Test Date: 2017-10-25
Note:
Index 181
— FCC 15.209 AV 125 — FCC 15.209 AV 126 = FCC 15.209 AV 127 FCC 15.247 Peak v1
—— RBW: 100 kHz, Vertical Max Peak
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Frequency Peak Peak Limit Peak Difference Peak Status
23.042 GHz 38.84 dBuV/m 74 dBuV/m -35.16 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1709-6878

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 23.8°C, Vnom: 5.0 VDC

Index 180

Antenna: Amplifier Research AT 4560 (old name) / ATH18G40 (new name),
Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; BT (customer label BT2); 2402 MHz; 2-DH5
Test Date: 2017-10-25
Note:
—— FCC15209AVI25 = FCC15209AVI26  =——— FCC 15200AV127 FCC 15.247 Peak v1
—— RBW: 100 kHz, Vertical Max Peak
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Frequency Peak Peak Limit Peak Difference Peak Status
19.223 GHz 36.38 dBuV/m 74 dBuV/m -37.62 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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ANNEX B  Receiver spurious emissions
Spurious emissions according to RSS-247 Issue 2

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.1°C, Vnom: 5.0 VDC
Antenna: Rohde & Schwarz HK 116, Horizontal
Measurement distance: 3m
Mode: RX; BT (customer label BT2); 2441 MHz; scan mode
Test Date: 2017-10-25
Note:
Index 193
e RSS-Gen Rx QP —— RBW: 100 kHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
99.02 MHz 28.31 dBuV/m 43.5 dBuVv/m -15.19 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to RSS-247 Issue 2

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.1°C, Vnom: 5.0 VDC
Antenna: Rohde & Schwarz HK 116, Vertical
Measurement distance: 3m
Mode: RX; BT (customer label BT2); 2441 MHz; scan mode
Test Date: 2017-10-25
Note:
Index 194
e RSS-Gen Rx QP —— RBW: 100 kHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
64 MHz 27.75 dBpVv/m 40 dBpVv/m -12.25 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to RSS-247 Issue 2

Project number: GOM-1709-6878

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

peiker CEE GmbH

CEECOACH

cc2

Eurofins Product Service GmbH
Abdullah Al Jamal

Tnom: 24.1°C, Vnom: 5.0 VDC
Rohde & Schwarz HL 223, Horizontal

Index 191

Measurement distance: 3m
Mode: RX; BT (customer label BT2); 2441 MHz; scan mode
Test Date: 2017-10-25
Note:
—— RSS-Gen RxQP —— RBW: 100 kHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference
240 MHz 28.96 dBuV/m 46 dBuV/m -17.04 dB

Status

Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to RSS-247 Issue 2

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.1°C, Vnom: 5.0 VDC
Antenna: Rohde & Schwarz HL 223, Vertical
Measurement distance: 3m
Mode: RX; BT (customer label BT2); 2441 MHz; scan mode
Test Date: 2017-10-25
Note:
Index 192
—— RSS-Gen RxQP —— RBW: 100 kHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
230.4 MHz 21.84 dBpV/m 46 dBuV/m -24.16 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to RSS-247 Issue 2

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.1°C, Vnom: 5.0 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: RX; BT (customer label BT2); 2441 MHz; scan mode
Test Date: 2017-10-25
Note:
Index 189
—— RSS-Gen Rx AV —— RBW: 1 MHz, Horizontal Max Peak
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Frequency Peak Peak Limit Peak Difference Peak Status
1.498 GHz 38.78 dBuVv/m 53.98 dBuVv/m -15.2 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to RSS-247 Issue 2

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.1°C, Vnom: 5.0 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: RX; BT (customer label BT2); 2441 MHz; scan mode
Test Date: 2017-10-25
Note:
Index 188
—— RSS-Gen Rx AV —— RBW: 1 MHz, Vertical Max Peak
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Frequency Peak Peak Limit Peak Difference Peak Status
2.29 GHz 39.72 dBpv/m 53.98 dBuVv/m

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to RSS-247 Issue 2

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH

EUT Name: CEECOACH

Model: cc2

Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal

Test Conditions: Tnom: 24.1°C, Vnom: 5.0 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal

Measurement distance:

3m

Mode: RX; BT (customer label BT2); 2441 MHz; scan mode
Test Date: 2017-10-25
Note:
Index 190
— RSS-GenRxAV  ——— RBW: 1 MHz, Horizontal Max Peak
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Frequency Peak Peak Limit Peak Difference Peak Status
6.832 GHz 47.83 dBuV/m 53.98 dBpVv/m -6.15 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 214 of 219



<& eurofins

Spurious emissions according to RSS-247 Issue 2

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH

EUT Name: CEECOACH

Model: cc2

Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal

Test Conditions: Tnom: 24.1°C, Vnom: 5.0 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical

Measurement distance:

3m

Mode: RX; BT (customer label BT2); 2441 MHz; scan mode
Test Date: 2017-10-25
Note:
Index 186
—— RSS-GenRxAV  ——— RBW: 1 MHz, Vertical Max Peak
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Frequency Peak Peak Limit Peak Difference Peak Status
6.368 GHz 47.13 dBpV/m 53.98 dBpVv/m -6.85 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to RSS-247 Issue 2

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.1°C, Vnom: 5.0 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: RX; BT (customer label BT2); 2441 MHz; scan mode
Test Date: 2017-10-25
Note:
Index 183
—— RSS-Gen Rx AV —— RBW: 1 MHz, Horizontal Max Peak
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Frequency Peak Peak Limit Peak Difference Status
9.764 GHz 45.96 dBuV/m 53.98 dBuVv/m -8.02 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to RSS-247 Issue 2

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.1°C, Vnom: 5.0 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: RX; BT (customer label BT2); 2441 MHz; scan mode
Test Date: 2017-10-25
Note:
Index 184
—— RSS-Gen Rx AV —— RBW: 1 MHz, Vertical Max Peak
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Frequency Peak Peak Limit Peak Difference Status
9.944 GHz 44.02 dBuv/m 53.98 dBuVv/m -9.96 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to RSS-247 Issue 2

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH

EUT Name: CEECOACH

Model: cc2

Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal

Test Conditions: Tnom: 24.1°C, Vnom: 5.0 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal

Measurement distance:

1 m converted to 3m

Mode: RX; BT (customer label BT2); 2441 MHz; scan mode
Test Date: 2017-10-25
Note:
Index 182
— RSS-GenRxAV  ——— RBW: 1 MHz, Horizontal Max Peak
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Frequency Peak Peak Limit Peak Difference Status
14.165 GHz 47.83 dBuV/m 53.98 dBuV/m -6.15 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to RSS-247 Issue 2

Project number: GOM-1709-6878

Applicant: peiker CEE GmbH
EUT Name: CEECOACH
Model: cc2
Test Site: Eurofins Product Service GmbH
Operator: Abdullah Al Jamal
Test Conditions: Tnom: 24.1°C, Vnom: 5.0 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: RX; BT (customer label BT2); 2441 MHz; scan mode
Test Date: 2017-10-25
Note:
Index 185
—— RSS-Gen Rx AV —— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
14.471 GHz 48.64 dBuvV/m 53.98 dBuVv/m -5.34 dB Pass

Test Report No.: GOM-1709-6878-TFC247BT_BT2-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 219 of 219



